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Applicant * Proware Technologies Co., Ltd.
Manufacturer - Proware Technologies Co., Ltd.
EUT Description :  150Mbps Wireless N USB Module
FCCID : WWMMN427V3
(A) MODEL NO. : PW-MN427_341
(B) SERIAL NO. . N/A

(C) POWER SUPPLY : DC 3.3V From PC
(D) TEST VOLTAGE : DC 3.3V From PC Input AC 120V/60Hz

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2012

Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD..
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NVLAP, NIST, or any agency of the federal government.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission PASS

ANSI C63.10: 2009

FCC Part 15: 15.209
) . PA
Radiated Emission ANSI C63.10: 2009 SS

FCC Part 15: 15.247

. PASS
Band Edge Compliance ANSI C63.10: 2009

FCC Part 15: 15.247

: . PASS
Conducted spurious emissions ANSI C63.10: 2009

FCC Part 15: 15.247

i PASS
6dB Bandwidth ANSI C63.10: 2009

FCC Part 15: 15.247

PASS
Peak Output Power ANSI C63.10: 2009

FCC Part 15: 15.247

Power Spectral Density ANSI C63.10: 2009 PASS

Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name
Model Number
FCC ID

Operation Frequency

Channel Number

Modulation Technology

Antenna Assembly Gain

Applicant

Manufacturer

Date of Test
Date of Receipt

Sample Type

150Mbps Wireless N USB Module
PW-MN427_341
WWMMN427V3

IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.119g: 2412MHz—2462MHz
IEEE802.11n HT20: 2412MHz—2462MHz
IEEE802.11n HT40: 2422MHz—2452MHz

IEEE 802.11b/g, IEEE 802.11n HT20: 11 Channels
IEEE 802.11n HT40: 7Channels

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,
QPSK,BPSK)

IFA antenna, PK gain 1.8dBi

Proware Technologies Co., Ltd.

2nd F1 East Wing, South Section, Factory Building 24,
Science&Technology Park, Shennan Rd, Nanshan District,
Shenzhen

Proware Technologies Co., Ltd.

2nd F1 East Wing, South Section, Factory Building 24,
Science&Technology Park, Shennan Rd, Nanshan District,
Shenzhen

Feb.20~Mar.29, 2014

Feb.19, 2014

Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode(100% duty
cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information

Mode data rate Channel Frequency

(Mpbs)(see Note) (MHz)

IEEE 802.11b 11 Low :CH1 2412
11 Middle: CH6 2437

11 High: CH11 2462

IEEE 802.11g 54 Low :CH1 2412
54 Middle: CH6 2437

o4 High: CH11 2462

IEEE 802.11n HT20 6.5 Low :CH1 2412
6.5 Middle: CH6 2437

6.5 High: CH11 2462

IEEE 802.11n HT40 13.5 Low :CH1 2422
13.5 Middle: CH4 2437

13.5 High: CH7 2452

Notel: According exploratory test, EUT will have maximum PK output power
in those data rate, so those data rate were used for all test.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14100
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2.3.Tested Supporting System Details
No. Description ACS No. Manufacturer Model Serial Number Approved type
MFCC DoC
N/A DELL PP09S N/A MBSMI ID: RA1108
1 Notebook Power Cord: Unshielded, Detachabled, 1.8m

Power Adapter: Manufacturer: DELL, M/N: LA65NS1-00
Cable: Unshielded, Detachabled, 4.0m(Bond one ferrite core)

2.4.Block Diagram of Test Setup

EUT

Auxiliary Board

Notebook

Adapter

l

AC Mains

(EUT: 150Mbps Wireless N USB Module)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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2.5. Test Facility

Site Description
Name of Firm

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber

Certificated by FCC, USA

Registration Number: 90454
Valid Date: Feb.22, 2015

3m & 10m Anechoic Chamber

Certificated by FCC, USA

Registration Number: 794232
Valid Date: Oct.31, 2015

EMC Lab.

Certificated by Industry Canada

Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2015

2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

3.08 dB(9KHz to 150KHz)

3.10 dB(150kHz to 30MHz)

Uncertainty for Radiation Emission test
in 3m chamber

3.22 dB(30~200MHz, Polarize: H)

3.23 dB(30~200MHz, Polarize: V)

3.49 dB(200M~1GHz, Polarize: H)

3.39 dB(200M~1GHz, Polarize: V)

Uncertainty for Radiation Emission test in
3m chamber (1GHz-18GHz)

4.97 dB (Distance: 3m Polarize: V)

4.99 dB (Distance: 3m Polarize: H)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.57dB
Uncertainty for_ C(_)nductlon Spurious 200 dB
emission test

Uncertainty for Output power test 0.73dB

Uncertainty for Power density test 2.00 dB
Uncertainty for Frequency range test 7x10°
Uncertainty for Bandwidth test 83 kHz

Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C

humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. 1# g:)'g:g'”g AUDIX N/A N/A Apr.18,13 | 1 Year
2. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 | Oct.31,13 | 1 Year
3. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 100429 Jan.22, 14 1 Year
4. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 |May.08,13| 1 Year
5. Terminator Hubersuhner 50Q No. 1 May.08, 13| 1 Year
6. Terminator Hubersuhner 50Q No. 2 May.08, 13| 1 Year
7. RF Cable Hubersuhner RG58 0100.6954.20# | Jan.22, 14 1 Year
8. Coaxial Switch Anritsu MP59B M50564 May.08, 13| 1 Year
0. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 101838 Jan.22, 14 1 Year
10. MPEG2
Measurement ROHDE&SCHW DVG 100319 Dec.11, 13| 1 Year
ARZ
Generator
1. TV Transmitter ROHDES‘ZSCHW SFQ 100521 May.08, 13| 1 Year
12. | Signal Generator HP 8648A 3625U00573 |May.08, 13| 1 Year
13. |Pattern Generator Philiphs PM5418 L0625020 |May.08,13| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
L ] Py A
80cm
0.8m
—
LISN LISN v
[ —

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14100
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1.150Mbps Wireless N USB Module (EUT)

Model Number  : PW-MN427 341
Serial Number :N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT
3.5.1. Setup the EUT and simulator as shown as Section 3.2.

3.5.2. Turned on the power of all equipment.
3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.I1.S.N. 1#).
This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment
and all of the interface cables shall be changed according to ANSI C63.10: 2009 on
Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: ¥

Level (dBuV)

80

File: G:2014 ReportP'Proware'aCS514Q0239.EMG6 (8)

Date: 2014-03-29

FCCPART 15 C

FCC PART 15 C (AVG)

40
035 2 5 1 2 5 10 20
) Frequency (MHz
Trace: (Discrete) quency { )
Site no t1ffconduction Data No Hr
Dis./int, 12014 ESH2-Z5 LINE
Limit ¢:FCC PART 15 ¢

Envw./Ins.

126.5%C/45%

:150Mops Wireless N USE Module
Power Rating :DC 3.3V From PC Input AC 120V/60Hz

M/N:PU-MN427 341

EUT
Test Hode :Tx HMode
LISN
No Freg Factor
[MHz ) {dE)
1 0.17985 0.13
2 D.26940 0.14
3 D.32910 0.14
4 0.38880 0.14
5 2.807 0.22
6 4.419 0.25

Remarks:

Cakhle
Loss

{dE)

Emis=ion
Reading Lewvel
[dBuV) [dEuv)
37.52 47.53
30.72 40,74
29.64 39.66
25.63 35.865
19.86 30.00
15.29 25.48

Engineer :Leo-Li

Limits Hargin Remark
{dBuV) (dE)
64.49 16.96 QP
61.14 20.40 QP
59.4%7 19.81 QP
58.09 22 .44 QP
56.00 26.00 QP

1.Emission Level=LI3N Factor+Cable Loss+Reading.

2.If the average limit i= met when useing a guasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector 12 unnecessary.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14100
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Jo

Data: 8 File: G:2014 Report'P'Prowarel ACS1400239.EMG6 (8)
0 Level {(dBu) Date: 2014-03-29
FCCPART 15 C
FCC PART 15 C (AVG)
40
0
I L 5 1 2 L 10 20
Trace: {Discrete) Frequency (MHz)
3ite no :lfconduction Data No HE=]
Dis./Ant. 12014 E3HZ2-Z5 WNEUTERAL
Limit :FCC PART 15 C
Enwv./In=. 1Z6.5WC/45% Engineer :Leo-Li
EUT :150Mhps Wireless W U3E HModule
Power Bating :DC 3.3V Frow PC Input AC 120V/60H=z
Test HMode :Tx Mode
M/WN:PU-MM427 341
LI3N Cahle Emis=sion
g lu] Freg Factor Loss Feading Level Limits=s Hargin FRemark
[MH=z) (dE] [dE) {dBuV) [dBuv) [dBuv) (dE)
1 0.20970 0.13 Q.88 37.14 47 .15 63 .22 16.07 QF
2 0.23955 0.13 Q.38 34.99 45.00 62 .11 17.11 QF
3 0.32910 0.14 9,88 33.33 43.35 59,47 16,12 QF
4 0.56790 0.15 Q.88 25.50 35.53 S&.00 20,47 QF
= 1.672 0.19 Q.90 16.02 26.11 S&.00 29.89 QF
[ 4.031 .27 Q.94 19.03 290.24 S&.00 26.76 QF
Femarks: l1.Ewission Lewel=LI3N Factor+Cable Loss+Reading.

Z2.If the average limit is wet when useing a quasi-peak detector.
the EUT shall he deewed to weet hoth limits and measurement
with average detector iz unhnecessary.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14100
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4. RADIATED EMISSION TEST

4.1.Test Equipment

4.1.1. For frequency range 30MHz~1000MHz (At Anechoic Chamber)

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24,13| 1 Year
2 | EMI Spectrum Agilent E4407B MY 41440292 May.08, 13| 1 Year
3 | Test Receiver Rohde & Schwarz ESVS10 834468/011 May.08, 13| 1 Year
4 Amplifier HP 8447D 2648A04738 May.08, 13| 1 Year
5 | Bilog Antenna TESEQ CBL6112D 35375 May.30, 13| 1 Year
6 RF Cable MIYAZAKI CFD400-NL | 3# Chamber No.1 |May.08, 13| 1 Year
7 | Coaxial Switch Anritsu MP59B M74389 May.08, 13| 1 Year

4.1.2.For frequency range 1GHz~25GHz (At Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24, 13 1 Year
2 |Spectrum Analyzer Agilent E4407B MY41440292 | May.08, 13 1 Year
3 Horn Antenna EMCO 3115 9510-4580 May.28,13 1 Year
4 Amplifier Agilent 8449B 3008A00863 | May.08, 13 1 Year
5 RF Cable Hubersuhner SUCOFLEX106| 77977/6 May.08, 13 1 Year
6 RF Cable Hubersuhner SUCOFLEX106| 28616/2 May.08, 13 1 Year

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14100
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

erference Point)

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) »[| (FIBRE GLASS)

Combining Network| | AMP | |Spectrum Analyzer| | PC System

[
Receiver

For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

»
»

(Reference Point)

EUT

Im | 2.0m(L)*1.0m(W)*0.8m(H) —»

ABSORBER 0.8m
(30cm maximum) TURN TABLE

_ (FIBRE GLASS)
A
v AAA e

AMP | |Spectrum Analyzer| | PC System -

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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4.3.Radiated Emission Limit
4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna

and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-17.75
4.125-4.128 25.5 - 25.67 1300 - 1427 8.025 - 8.5
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
420725 - 420775 73 - 74.6 1645.5 - 1646.5 93-9.5
6.215-6.218 74.8 - 752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35 - 16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-21.4
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01 -23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 - 173.2 3332-3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-335.4 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the
limits shown in 15.209, all the other emissions shall be at least 20dB below the fundamental
emissions, or comply with 15.209 limits.

4.4 EUT Configuration on Test
The configurations of EUT are listed in Section 3.5.

4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.6. except the test set up replaced by
Section 4.2.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away from
the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up and
down between 1 meter and 4 meters to find out the maximum emission level. Broadband

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal
and vertical polarization of the antenna are set on test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when
EUT in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1IMHz for peak
emissions measurement above 1GHz and 1IMHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7.Radiated Emission Test Results
PASS.
All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.
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FCC ID-WWMMN427V3 page A5
Frequency: 30MHz~1GHz
Data: 2 File: G:2014 ReportPProwara\ACS1400239.EMG6 {2)
0 Lewvel {(dBuWim) Date: 2014-02-26

FCCPART 15 C{3M)

ol T

30 224, 418. 612, 806. 1000
Frequency {MHz)
Zite no. ¢ 3m Chamber Data no. HE
Dis. / Ant. HEGh ] 2013 CBLA112D 35375 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C (3HM)
Env. / Ins. : 2Z4*C/65% Engineer : Ewven Deng
ETUT 1 150Mbps Wireless M USE Module
Power rating : DC 3.3V From PC Input AC 120V/60H=Z
Test HMode 1 TE Mode
M/N:PU-MN42Z7_ 341
Ant., Cable Emis=sion
No. Frecg. Factor Losz PReading Level Limits Margin FRemark
[MH=z) [dB/ 1) [dE) [dEuW) [(ABuW/m) (dBuV/m) [dE)
1 3j0.o0oo  zZ0.10 0.83 9.45 30.38 40.00 9,62 QF
2 170.650 10.17 1.68 11.79 23.64 43 .50 19,586 QP
3 250.190 13.11 1.98 1z2.05 27.14 45.00 15.58¢6 QF
4 2850.260 13.60 2.09 10.15 25.87 45.00 20.13 QF
5 301.600 14.03 2.17 9.61 25.81 46.00 20.19 QF
G 377.260 15.85 2.39 G6.55 25.08 46.00 20.91 QF

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss 4+ Reading.
Z. The emission lewels that are Z20dE below the aofficial
limit are not reported.
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Data: 1
Level (dBuVim)
80

File: G:2014 ReportPProwarelACS1400239.EM6 (2)

Date: 2014-02-26

FCC PART 15 C {30}

10187

Y e

e

| 1 NFW

224. 418. 612, 806.
Frequency (MHz)

: 3m Chamber Data no. : 1

: 3m 2013 CBL6112D 35375 Ant. pol. : WERTICAL

: FCC PART 15 C (3HM)

: 247C/65% Engineer : Even Deng

! 150Mbhp= Wireless N USE Module

DC 3.3V From PC Input AC 120V/60H=z
TE Mode

H/N:PU-MN427 3541

1000

nt. Cable Emi=s=ion

CLor Loss PReading Level Limits Margin Remark
E/m) {dE) {dBuv) (dBuV/m) (dBuV/m) (dB)

.10 0.83 11.51 32.44 40.00 7.56 QP

.79 1.23 19.06 27.08 40.00 12.92 QF

) 1.57 16.37 29.71 43,50 13.78 QF

.11 1.98 14.25 29.34 46.00 la.66 QF

<20 2.52 5.63 25.55 46.00 20.45 QP
81 3.66 £.48 30.95 46.00 15.05 QP

030
Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
Power rating :
Test Hode
A
No. Freg. Fa
(MHzZ) {d
1 30.000 20
2 59.100 &
3 142 .520 11
q 250,190 13
s 419.940 17
[ 815.700 20.
Remarks: 1.
2.

Emis=ion Lewvel= Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dB below the official
limit are not reported.
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Frequency: 1GHz~18GHz

Data: 1 File: 5:2014 Report'PProware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
2
FCC PART 15C PEAK
60

FCC PART 15C &Y

1 W
WW

1000 1600. 2200, 2800. 3400. 4000
Frequency (MHz)
SJite no. : 3w Chamber Data no. 1
Dis. / Ant. HECH ] 2013 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. @ Z4%C/56% Engineer : Leo-Li
EUT : 150Mhps Wireless M USE Hodule
Power Rating : DC 3.3V From PC Input AC 120V/60Hz
Test Mode : IEEEZ802.11b Z241-2MHz Tx
MM : PU-MN427 34T
Ant. Cable LMF Ewission
o, Fred. Factor Loss factor Peading Level Limitz Margin Remark
[MH=) (B m) [dE) (dEB) {dBuV) (ABuV/m) [dBuV/m) [dE]
1 1324.000 24,57 4,23 36.494 47 .46 39.82 74.00 34.18 Peak
2 2412.000 28.21 5.81 35.70 9z .45 Q0,80 74,00 -16.80 Peak

Remark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewels that are Z0dAE helow the official
limit are not reported.
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ECC ID:WWMMN427V3 page 4.8
Data: 2 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60 FCC PART 15C &Y

MMW

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HE
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEEZ802.11b Z241-2MHz Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2412.000 28.21 5.81 35.70 101.97 100,29 74,00 -26.29 Peak
2 3214.000 30.83 6.89 35.70 45,94 47 .96 74,00 26.04 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.
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ECC ID:WWMMN427V3 page 4.9
Data: 7 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000

Frequency (MHz)

Site no. : 3m Chamwber Data no. HE

Lis. / Aint. HECH ] 2013 3115 (4580) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / Ina. @ Z4%C/56% Engineer : Leo-Li

EUT i 150Mbps Wireless N U3E Hodule

Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz

Test Mode : IEEEZ802.11b Z241-2MHz Tx

MM : PU-MN427_ 34T

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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ECC ID:WWMMN427V3 page A.10
Data: & File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
7
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HE=
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEEZ802.11b Z241-2MHz Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4824.000 3z.88 8.58 35.70 34,12 39.88 54,00 14.12 Average
2 48z24.000 3Z.88 8.58 35.70 44,39 50.15 74,00 23.85 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.
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Data: 9

Level {dBu\/im)
120

File: G:2014 Report'P'Proware ACS1400239.EM6 {104)
Date: 2014-03-16

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Ant.
Limic

Env. / In=.
EUT

FPower Rating :

Test Mode
M/

6800. 9500, 12400, 15200, 18000
Frequency (MHz)

3m Chamber Data no. HER=|

3m 2013 3115 [(4580) Ant. pol. : VERTICAL

FCCZ PART 15C PELE

Z4wCSERY Engineer : Leo-Li

150Mbhps Wireless N U3E Hodule

D 3.3V From PC Input AC 120V/60H=
IEEEE0Z.11b 2412MH=z Tx
PU-MN427_34I
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Data: 10 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
- FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. : 10
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEEZ802.11b Z241-2MHz Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4824.000 3z.88 8.58 35.70 3g8.07 43,83 54,00 10.17  Ahverage
2 48z24.000 3Z.88 8.58 35.70 45,76 51.52 74,00 22Z2.48 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.
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Data: 11

Level (dBu\im)
120

File: G:2014 Report'P'Proware ACS1400239.EM6 {104)
Date: 2014-03-16

FCC PART 15C PEAK

60

4000

3ite no.
Dis. / Ant.
Limit

Env. / In=s.
EUT

FPower Rating :

Test Mode
M/

G800. aG00. 12400. 15200. 18000
Frequency (MHz)

3 Chamber Data no. t 11

3Im 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C PELAK

24%C/56% Engineer : Leo-Li

150Mbhps Wireless N USE Hodule

D 3.3V From PC Input AC 120V/60H=
IEEEE0Z.11b 2437MHz Tx
PU-MN427_34I

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 12 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
4 FCC PART 15C AV
u4ﬂﬂﬂ 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. H
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEEZ802.11b Z2437MHz Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4874,.000 32.97 8.63 35.70 45,90 E1.80 74,00 22.20 Peak
2 4874.000 32.97 8.63 35.70 36.88 4z .78 54,00 11.22 Average

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.
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ECC ID:WWMMN427V3 page 415
Data: 13 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000

Frequency (MHz)

Site no. : 3m Chamwber Data no. : 13

Lis. / Aint. HECH ] 2013 3115 (4580) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / Ina. @ Z4%C/56% Engineer : Leo-Li

EUT i 150Mbps Wireless N U3E Hodule

Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz

Test Mode : IEEEZ802.11b Z2437MHz Tx

MM : PU-MN427_ 34T

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 14 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
7
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. : 14
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEEZ802.11b Z2437MHz Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4874,.000 32.97 8.63 35.70 33.63 39,53 54,00 14.47 Average
2 4874.000 32.97 8.63 35.70 44,22 50,12 74,00 23.88 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.
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Data: 15 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60 FCC PART 15C &Y

W

bl et

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. : 15
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEEZ802.11b Z2437MHz Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2437.000 28.26 L.B5 35.70 87.54 85.95 74,00 -11.95 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + FReading
—imp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.
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Data: 16 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
2
L#hvmAhm4JmAprﬂﬂhLﬂﬂmWﬂM#wmwu¢mem
u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HE
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEEZ802.11b Z2437MHz Tx
MM : PU-MN427_ 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2437.000 28.26 L.B5 35.70 Q.78 a7.19 74,00 -23.19 Peak
2 3250.000 30.90 6.93 35.70 45,11 47,24 74,00 26.76 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.
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Data: 17 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60

FCC PART 15C &Y

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. : 17
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEEZ802.11b Z246Z2MHz Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2462.000 28.32 L.89 35.70 aL5.06 Q3.57 74,00 -19.57 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + FReading
—imp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.
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ECC ID:WWMMN427V3 page 4.20
Data: 18 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60 FCC PART 15C &Y

WISURRUREINE e et I

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. : 15
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEEZ802.11b Z246Z2MHz Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2462.000 28.32 L.89 35.70 84,34 82.85 74,00 -8.85 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + FReading
—imp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.
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Data: 23

Level {dBu\/im)
120

File: G:2014 Report'P'Proware ACS1400239.EM6 {104)
Date: 2014-03-16

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Ant.
Limic

Env. / In=.
EUT

FPower Rating :

Test Mode
M/

6800. 9500, 12400, 15200, 18000
Frequency (MHz)

3m Chamber Data no. : 23

3m 2013 3115 [(4580) Ant. pol. : VERTICAL

FCCZ PART 15C PELE

Z4wCSERY Engineer : Leo-Li

150Mbhps Wireless N U3E Hodule

D 3.3V From PC Input AC 120V/60H=
IEEEE0Z.11b 246Z2MHz Tx
PU-MN427_34I
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Data: 24 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
L
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. : 24
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEEZ802.11b Z246Z2MHz Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4924,000 33.06 8.69 35.70 34,12 40,17 54,00 13.83 lAverage
2 49z24.000 33.06 8.69 35.70 44,58 50,63 74,00 23.37 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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ECC ID:WWMMN427V3 page 4.23
Data: 25 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
0 4000 G800. aG00. 12400. 15200. 18000

Frequency (MHz)

3ite no. : S3m Charber Data no. t 25

Dis. / Aint. : 3m 2013 3115 (4580) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / Ins. : Z4*C/56% Engineer : Leo-Li

EUT : 150Mbps Wireless N USE Hodule

Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz

Test Mode : IEEEZ802.11b Z246Z2MHz Tx

MM : PU-MW427_ 34T

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page A2/
Data: 26 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HE-S
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEEZ802.11b Z246Z2MHz Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4924,000 33.06 8.69 35.70 43.75 49,80 74,00 24.20 Peak
2 49z24.000 33.06 8.69 35.70 31.z22 37.27 54,00 16.73 Lverage

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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ECC ID:WWMMN427V3 page 425
Data: 27 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000

Frequency (MHz)

Site no. : 3m Chamwber Data no. 27

Lis. / Aint. HECH ] 2013 3115 (4580) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / Ina. @ Z4%C/56% Engineer : Leo-Li

EUT i 150Mbps Wireless N U3E Hodule

Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz

Test MNode : IEEES0Z2.11g Z2412MH=z Tx

MM : PU-MN427_ 34T

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page A28
Data: 28 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HEES=]
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test MNode : IEEES0Z2.11g Z2412MH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4824.000 3z.88 8.58 35.70 44,03 49,79 74,00 24.21 Peak
2 48z24.000 3Z.88 8.58 35.70 31.25 37.01 54,00 16.99 ALverage

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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ECC 1ID:WWMMN427V3

AUDIX Technology (Shenzhen) Co., Ltd.

page 427

Data: 20

Level {dBu\/im)
120

File: G:2014 Report'P'Proware ACS1400239.EM6 {104)
Date: 2014-03-16

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Ant.
Limic

Env. / In=.
EUT

FPower Rating :

Test Mode
M/

6800. 9500, 12400, 15200, 18000
Frequency (MHz)

3m Chamber Data no. HE=]

3m 2013 3115 [(4580) Ant. pol. : VERTICAL

FCCZ PART 15C PELE

Z4wCSERY Engineer : Leo-Li

150Mbhps Wireless N U3E Hodule

D 3.3V From PC Input AC 120V/60H=
IEEEE0Z.11g 241Z2MH=z Tx
PU-MN427_34I

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page 4.28
Data: 30 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
|
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. : 30
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test MNode : IEEES0Z2.11g Z2412MH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4824.000 3z.88 8.58 35.70 44,581 50,57 74,00 23.43 Peak
2 48z24.000 3Z.88 8.58 35.70 31.15 36.91 54,00 17.02  Average

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page 4.29
Data: 31 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
2
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. : 31
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test MNode : IEEES0Z2.11g Z2412MH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2412.000 28.21 5.81 35.70 104.15 10z .47 74,00 -28.47 Peak
2 3214.000 30.83 6.89 35.70 46,86 45,88 74,00 25.12 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page 4.30
Data: 32 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. : 32
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test MNode : IEEES0Z2.11g Z2412MH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2412.000 28.21 5.81 35.70 Q3.56 a1.88 74,00 -17.88 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + FReading
—imp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page
Data: 37 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16
2
FCC PART 15C PEAK
60

FCC PART 15C &Y

1000

3ite no.
Dis. / Ant.
Limit

Env. / In=s.
EUT

FPower Rating
Test Mode
M/

Ia. Fred.
[MH=)

1 1456.000
2 Z437.000
3 3z250.000

RFemarks: 1.

1600. 2200. 2800. 3400. 4000
Frequency (MHz)

3 Chamber Data no. HENChr

3Im 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C PELAK

24%C/56% Engineer : Leo-Li

150Mbhps Wireless N USE Hodule

D 3.3V From PC Input AC 120V/60H=
IEEEE0Z.11g 2437MHz Tx
PU-MN427_34I

Ant. Cable ALMF Emwmis=sion

Factor Loss factor Feading Lewvel Limit=s HMargin Remark
[dE/m) (dE) [dE) [dEuv) (ABuvV /) [(dBuv/m) [dE)

25.04 4.4z JiG.30 45.76 3g.9:2 74,00 35.08 Peak
28.268 5.85 3is5.7o 103 .64 10z .07 74,00 -Z§5.07 Peak
30.so .93 3is5.7o 45.73 47,586 74,00 Z6.14 FPeak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—hwp Factor

The emission lewvels that are Z04AEBE kbelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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ECC ID:WWMMN427V3 page 4.32
Data: 38 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60 FCC PART 15C &Y

T e et I A

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HIECE=]
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test MNode : IEEES0Z2.11g 2437MH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2437.000 28.26 L.B5 35.70 Qz.78 a1.19 74,00 -17.19 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + FReading
—imp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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AUDIX Technology (Shenzhen) Co., Ltd.

page 433

Data: 39

Level {dBu\/im)
120

File: G:2014 Report'P'Proware ACS1400239.EM6 {104)
Date: 2014-03-16

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Ant.
Limic

Env. / In=.
EUT

FPower Rating :

Test Mode
M/

6800. 9500, 12400, 15200, 18000
Frequency (MHz)

3m Chamber Data no. : 39

3m 2013 3115 [(4580) Ant. pol. : VERTICAL

FCCZ PART 15C PELE

Z4wCSERY Engineer : Leo-Li

150Mbhps Wireless N U3E Hodule

D 3.3V From PC Input AC 120V/60H=
IEEEE0Z.11g 2437MHz Tx
PU-MN427_34I

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page 434
Data: 40 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
|
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. 40
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test MNode : IEEES0Z2.11g 2437MH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4874,.000 32.97 8.63 35.70 44,57 50,47 74,00 23.53 Peak
2 4874.000 32.97 8.63 35.70 31.27 37.17 54,00 16.83 Lverage

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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ECC ID:WWMMN427V3 page 435
Data: 41 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000

Frequency (MHz)

Site no. : 3m Chamwber Data no. : 41

Lis. / Aint. HECH ] 2013 3115 (4580) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / Ina. @ Z4%C/56% Engineer : Leo-Li

EUT i 150Mbps Wireless N U3E Hodule

Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz

Test MNode : IEEES0Z2.11g 2437MH=z Tx

MM : PU-MN427_ 34T

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page 4386
Data: 42 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. 1 42
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test MNode : IEEES0Z2.11g 2437MH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4874,.000 32.97 8.63 35.70 43,70 49, 50 74,00 24.40 Peak
2 4874.000 32.97 8.63 35.70 31.04 36.94 54,00 17.06 Average

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page 437
Data: 43 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16
1
FCC PART 15C PEAK
60 FCC PART 15C AW

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. : 43
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test MNode : IEEES0Z2.11g Z2462MH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2462.000 28.32 L.89 35.70 86.57 85.08 74,00 -11.08 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + FReading
—imp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page 4.38
Data: 44 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

—_

FCC PART 15C PEAK

60 FCC PART 15C &Y

M

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. 44
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test MNode : IEEES0Z2.11g Z2462MH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2462.000 28.32 L.89 35.70 ag.14 Q6. 65 74,00 -2Z2Z2.65 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + FReading
—imp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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ECC ID:WWMMN427V3 page 4.39
Data: 49 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000

Frequency (MHz)

Site no. : 3m Chamwber Data no. 49

Lis. / Aint. HECH ] 2013 3115 (4580) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / Ina. @ Z4%C/56% Engineer : Leo-Li

EUT i 150Mbps Wireless N U3E Hodule

Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz

Test MNode : IEEES0Z2.11g Z2462MH=z Tx

MM : PU-MN427_ 34T

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page 440
Data: 50 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HE=]
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test MNode : IEEES0Z2.11g Z2462MH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4924,000 33.06 8.69 35.70 44,13 50,18 74,00 23.82 Peak
2 49z24.000 33.06 8.69 35.70 31.25 37.30 54,00 16.70  Average

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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ECC 1ID:WWMMN427V3

AUDIX Technology (Shenzhen) Co., Ltd.

page A4

Data: 51

Level {dBu\/im)
120

File: G:2014 Report'P'Proware ACS1400239.EM6 {104)
Date: 2014-03-16

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Ant.
Limic

Env. / In=.
EUT

FPower Rating :

Test Mode
M/

6800. 9500, 12400, 15200, 18000
Frequency (MHz)

3m Chamber Data no. : 51

3m 2013 3115 [(4580) Ant. pol. : VERTICAL

FCCZ PART 15C PELE

Z4wCSERY Engineer : Leo-Li

150Mbhps Wireless N U3E Hodule

D 3.3V From PC Input AC 120V/60H=
IEEEE0Z.11g 246Z2MHz Tx
PU-MN427_34I

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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ECC ID:WWMMN427V3 page A2
Data: 52 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. : b2
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test MNode : IEEES0Z2.11g Z2462MH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4924,000 33.06 8.69 35.70 43,73 49,78 74,00 24.22 Peak
2 49z24.000 33.06 8.69 35.70 31.24 37.29 54,00 16.71 Average

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page 443
Data: 53 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000

Frequency (MHz)

Site no. : 3m Chamwber Data no. : b3

Lis. / Aint. HECH ] 2013 3115 (4580) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / Ina. @ Z4%C/56% Engineer : Leo-Li

EUT i 150Mbps Wireless N U3E Hodule

Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz

Test Mode : IEEES802.11nHTZ20 Z246ZMH=z Tx

MM : PU-MN427_ 34T

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page A4
Data: 54 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. : B4
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES802.11nHTZ20 Z246ZMH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4924,000 33.06 8.69 35.70 43,15 49,20 74,00 24.80 Peak
2 49z24.000 33.06 8.69 35.70 3z.01 38.06 54,00 15.94 Average

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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page 445

Data: 55

Level {dBu\/im)
120

File: G:2014 Report'P'Proware ACS1400239.EM6 {104)
Date: 2014-03-16

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Ant.
Limic

Env. / In=.
EUT

FPower Rating :

Test Mode
M/

6800. 9500, 12400, 15200, 18000
Frequency (MHz)

3m Chamber Data no. : EB5

3m 2013 3115 [(4580) Ant. pol. : VERTICAL

FCCZ PART 15C PELE

Z4wCSERY Engineer : Leo-Li

150Mbhps Wireless N U3E Hodule

D 3.3V From PC Input AC 120V/60H=
IEEE20Z.11nHTZ0 2462MHz Tx
PU-MN427_34I

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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ECC ID:WWMMN427V3 page A48
Data: 56 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
|
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HE=3
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES802.11nHTZ20 Z246ZMH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4924,000 33.06 8.69 35.70 44,28 50,33 74,00 23.67 Peak
2 49z24.000 33.06 8.69 35.70 31.64 37.69 54,00 16.31 Average

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page A7
Data: 61 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HEN S
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES802.11nHTZ20 Z246ZMH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2462.000 28.32 L.89 35.70 101.22 Q9,73 74,00 -25.73 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + FReading
—imp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page A48
Data: 62 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

—_

FCC PART 15C PEAK

60 FCC PART 15C &Y

I T e s

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HI 1
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES802.11nHTZ20 Z246ZMH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2462.000 28.32 L.89 35.70 a0, 44 88.95 74,00 -14.95 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + FReading
—imp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page 449
Data: 63 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60 FCC PART 15C &Y

Mwwu“M#whHmAmwwﬂhmeAMMmeWvawWWNh

M

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HI 3]
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES802.11nHTZ20 Z2437MH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2437.000 28.26 L.B5 35.70 89,66 8a8.07 74,00 -14.07 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + FReading
—imp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page A.50
Data: 64 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HE S
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES802.11nHTZ20 Z2437MH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2437.000 28.26 L.B5 35.70 Q9,458 a7.89 74,00 -23.89 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + FReading
—imp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page A.51
Data: 65 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000

Frequency (MHz)

Site no. : 3m Chamwber Data no. HE 31

Lis. / Aint. HECH ] 2013 3115 (4580) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / Ina. @ Z4%C/56% Engineer : Leo-Li

EUT i 150Mbps Wireless N U3E Hodule

Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz

Test Mode : IEEES802.11nHTZ20 Z2437MH=z Tx

MM : PU-MN427_ 34T

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page 452
Data: 66 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HE 3
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES802.11nHTZ20 Z2437MH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4874,.000 32.97 8.63 35.70 43,59 49, 49 74,00 24.51 Peak
2 4874.000 32.97 8.63 35.70 31.43 37.33 54,00 16.67 Lverage

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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AUDIX Technology (Shenzhen) Co., Ltd.

page 4.53

Data: 67

Level {dBu\/im)
120

File: G:2014 Report'P'Proware ACS1400239.EM6 {104)
Date: 2014-03-16

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Ant.
Limic

Env. / In=.
EUT

FPower Rating :

Test Mode
M/

6800. 9500, 12400, 15200, 18000
Frequency (MHz)

3m Chamber Data no. HE

3m 2013 3115 [(4580) Ant. pol. : VERTICAL

FCCZ PART 15C PELE

Z4wCSERY Engineer : Leo-Li

150Mbhps Wireless N U3E Hodule

D 3.3V From PC Input AC 120V/60H=
IEEE20Z.11nHTZ0 2437MH=z Tx
PU-MN427_34I

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page A5
Data: 68 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
T
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HE 3=
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES802.11nHTZ20 Z2437MH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4874,.000 32.97 8.63 35.70 44,11 ED.01 74,00 23.92 Peak
2 4874.000 32.97 8.63 35.70 31.23 37.13 54,00 16.87 Lverage

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page A.G5
Data: 69 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60 FCC PART 15C &Y

TIPSR et I
M

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HE =]
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES802.11nHTZ20 Z2412ZMH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2412.000 28.21 5.81 35.70 Q0. 32 88,64 74,00 -14.64 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + FReading
—imp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page A58
Data: 70 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK
60
FCC PART 15C AV
P [ FETIRS
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HEF ]
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES802.11nHTZ20 Z2412ZMH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2412.000 28.21 5.81 35.70 101.33 Q9,55 74,00 -2Z5.65 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + FReading
—imp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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AUDIX Technology (Shenzhen) Co., Ltd.

page 457

Data: 75

Level {dBu\/im)
120

File: G:2014 Report'P'Proware ACS1400239.EM6 {104)
Date: 2014-03-16

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Ant.
Limic

Env. / In=.
EUT

FPower Rating :

Test Mode
M/

6800. 9500, 12400, 15200, 18000
Frequency (MHz)

3m Chamber Data no. : 75

3m 2013 3115 [(4580) Ant. pol. : VERTICAL

FCCZ PART 15C PELE

Z4wCSERY Engineer : Leo-Li

150Mbhps Wireless N U3E Hodule

D 3.3V From PC Input AC 120V/60H=
IEEE20Z.11nHTZ0 2412MH=z Tx
PU-MN427_34I

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page A58
Data: 76 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
T
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HEFS
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES802.11nHTZ20 Z2412ZMH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4824.000 3z.88 8.58 35.70 44,36 50,12 74,00 23.88 Peak
2 48z24.000 3Z.88 8.58 35.70 32.34 38.10 54,00 15.90 Average

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page 450
Data: 77 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000

Frequency (MHz)

Site no. : 3m Chamwber Data no. HEF )

Lis. / Aint. HECH ] 2013 3115 (4580) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / Ina. @ Z4%C/56% Engineer : Leo-Li

EUT i 150Mbps Wireless N U3E Hodule

Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz

Test Mode : IEEES802.11nHTZ20 Z2412ZMH=z Tx

MM : PU-MN427_ 34T

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page A.80
Data: 78 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HENNF =]
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES802.11nHTZ20 Z2412ZMH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4824.000 3z.88 8.58 35.70 43,19 45,95 74,00 25.05 Peak
2 48z24.000 3Z.88 8.58 35.70 31.32 37.08 54,00 16.92 ALverage

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page 481
Data: 79 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000

Frequency (MHz)

Site no. : 3m Chamwber Data no. HEF=]

Lis. / Aint. HECH ] 2013 3115 (4580) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / Ina. @ Z4%C/56% Engineer : Leo-Li

EUT i 150Mbps Wireless N U3E Hodule

Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz

Test Mode : IEEES80Z2.11nHT40 Z242ZZMH=z Tx

MM : PU-MN427_ 34T

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:WWMMN427V3 page 482
Data: 80 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
T
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HE=10]
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES80Z2.11nHT40 Z242ZZMH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4844,000 3z.92 8.60 35.70 44,31 50,13 74,00 23.87 Peak
2 4844.000 3z.92 8.60 35.70 31.17 36.99 54,00 17.01 Average

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 81

Level {dBu\/im)
120

File: G:2014 Report'P'Proware ACS1400239.EM6 {104)
Date: 2014-03-16

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Ant.
Limic

Env. / In=.
EUT

FPower Rating :

Test Mode
M/

6800. 9500, 12400, 15200, 18000
Frequency (MHz)

3m Chamber Data no. : 81

3m 2013 3115 [(4580) Ant. pol. : VERTICAL

FCCZ PART 15C PELE

Z4wCSERY Engineer : Leo-Li

150Mbhps Wireless N U3E Hodule

D 3.3V From PC Input AC 120V/60H=
IEEE20Z.11nHT40 2422MH=z Tx
PU-MN427_34I

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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ECC ID:WWMMN427V3 page AB4
Data: 82 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
. FCC PART 15C AV
f
u4ﬂﬂﬂ 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HI =1
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES80Z2.11nHT40 Z242ZZMH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4844,000 3z.92 8.60 35.70 45,03 EO0.85 74,00 23.15 Peak
2 4844.000 3z.92 8.60 35.70 3z.18 38.00 54,00 16.00 Average

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 87 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HE =
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES80Z2.11nHT40 Z242ZZMH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2422.000 28.23 5.B3 35.70 ag.95 a7.31 74,00 -23.31 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + FReading
—imp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 88 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60 FCC PART 15C &Y

W

M

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HE =151
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES80Z2.11nHT40 Z242ZZMH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2422.000 28.23 5.B3 35.70 g88.31 86.67 74,00 -12.67 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + FReading
—imp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 89

Level {dBu\/im)
120

File: G:2014 Report'P'Proware ACS1400239.EM6 {104)
Date: 2014-03-16

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Ant.
Limic

Env. / In=.
EUT

FPower Rating :

Test Mode
M/

6800. 9500, 12400, 15200, 18000
Frequency (MHz)

3m Chamber Data no. HE=1=]

3m 2013 3115 [(4580) Ant. pol. : VERTICAL

FCCZ PART 15C PELE

Z4wCSERY Engineer : Leo-Li

150Mbhps Wireless N U3E Hodule

D 3.3V From PC Input AC 120V/60H=
IEEE20Z.11nHT40 2437MH=z Tx
PU-MN427_34I

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.
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Data: 90 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HE =]
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES80Z2.11nHT40 Z2437MH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4874,.000 32.97 8.63 35.70 43,53 49,43 74,00 24.57 Peak
2 4874.000 32.97 8.63 35.70 31.48 37.38 54,00 16.62 ALverage

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 91 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000

Frequency (MHz)

Site no. : 3m Chamwber Data no. : 91

Lis. / Aint. HECH ] 2013 3115 (4580) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / Ina. @ Z4%C/56% Engineer : Leo-Li

EUT i 150Mbps Wireless N U3E Hodule

Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz

Test Mode : IEEES80Z2.11nHT40 Z2437MH=z Tx

MM : PU-MN427_ 34T

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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ECC ID:WWMMN427V3 page 470
Data: 92 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
T
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HI= 1
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES80Z2.11nHT40 Z2437MH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 4874,.000 32.97 8.63 35.70 44,09 49,99 74,00 24.01 Peak
2 4874.000 32.97 8.63 35.70 31.86 37.76 54,00 16.2494 Average

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 93 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

x

FCC PART 15C PEAK

60 FCC PART 15C &Y

W
O B

0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. : S3m Charber Data no. t 93
Dis. / Aint. : 3m 2013 3115 (4530) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. : Z4*C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N USE Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES0Z.11nHT40 2437MHz Tx
MM : PU-MN427 34T
int. Cakble LMP Emi==ion
Ia. Fred. Factor Loss factor Feading Lewvel Limit=s HMargin Remark
[MH=) [dE/m) [dE) [dE) [dBuv) (ABuvV /) [(dBuv/m) (dE)
1 zZ437.000 Z8.28 5.85 35.70 g7.59 S6.00 74.00 -1Z.00 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Beading
—imp Factor
2. The ewission lewels that are Z0dB kbelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 94 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60 FCC PART 15C &Y

(S e St e

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. : 94
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEES80Z2.11nHT40 Z2437MH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2437.000 28.26 L.B5 35.70 a7.94 Q6.35 74,00 -22.35 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + FReading
—imp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 95 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000

Frequency (MHz)

Site no. : 3m Chamwber Data no. : 95

Lis. / Aint. HECH ] 2013 3115 (4580) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / Ina. @ Z4%C/56% Engineer : Leo-Li

EUT i 150Mbps Wireless N U3E Hodule

Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz

Test Mode : IEEEZ802.11nHT40 Z2452ZMH=z Tx

MM : PU-MN427_ 34T

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 96 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
i
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HE=3 1
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEEZ802.11nHT40 Z2452ZMH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 49204,000 33.03 8.66 35.70 43,65 49, 54 74,00 24.36 Peak
2 4904.000 33.03 8.66 35.70 31.59 37.58 54,00 16.42 Average

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




AUDIX ]

ECC 1ID:WWMMN427V3

AUDIX Technology (Shenzhen) Co., Ltd.

page A5

Data: 97

Level {dBu\/im)
120

File: G:2014 Report'P'Proware ACS1400239.EM6 {104)
Date: 2014-03-16

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Ant.
Limic

Env. / In=.
EUT

FPower Rating :

Test Mode
M/

6800. 9500, 12400, 15200, 18000
Frequency (MHz)

3m Chamber Data no. HE=1

3m 2013 3115 [(4580) Ant. pol. : VERTICAL

FCCZ PART 15C PELE

Z4wCSERY Engineer : Leo-Li

150Mbhps Wireless N U3E Hodule

D 3.3V From PC Input AC 120V/60H=
IEEEE0Z.11nHT40 2452MH=z Tx
PU-MN427_34I

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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ECC ID:WWMMN427V3 page A786
Data: 98 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60
FCC PART 15C AV
i
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HE =151
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEEZ802.11nHT40 Z2452ZMH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 49204,000 33.03 8.66 35.70 44,23 E0.z2 74,00 23.78 Peak
2 4904.000 33.03 8.66 35.70 31.41 37.40 54,00 16.60 Average

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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ECC ID:WWMMN427V3 page AT7Z
Data: 99 File: G:2014 ReportiP'Proware ACS1400239.EM6 {104)
120 Level (dBuvim) Date: 2014-03-16

FCC PART 15C PEAK
60
FCC PART 15C AV
2
WMLWWMW
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. HE=1=]
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEEZ802.11nHT40 Z2452ZMH=z Tx
MM : PU-MN427_ 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2452.000 28.29 5.87 35.70 Q4,88 Q3.34 74,00 -19.34 Peak
2 3271.000 30.94 6.95 35.70 44,73 465,92 74,00 27.08 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission lewvels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 100 File: G:2014 Report'P'Proware'AC51400239.EMG (104)
120 Level {dBuvim) Date: 2014-03-16

FCC PART 15C PEAK

60 FCC PART 15C &Y

[NNEEEE o A
M

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamwber Data no. : 100
Lis. / Aint. : 3m 2013 3115 [(45380) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ina. @ Z4%C/56% Engineer : Leo-Li
EUT i 150Mbps Wireless N U3E Hodule
Power Rating : DC 3.3V Frowm PC Input AC 120V/60Hz
Test Mode : IEEEZ802.11nHT40 Z2452ZMH=z Tx
MM : PU-MN427 34T
inr. Cable LMP Emi==sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2452.000 28.29 5.87 35.70 83.77 8z.23 74,00 -8.23 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + FReading
—imp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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5. CONDUCTED SPURIOUS EMISSIONS
5.1.Test Equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analyzer|  Agilent N9030A MY51380221| Oct.31, 13 1Year
2. Attenuator Agilent 8491B MY39262165| May.08,13 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 | 28618/2 May.08,13 1Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that

contains the highest level of the desired power.

detected.

5.4.Test result

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14100
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Test Mode: IEEE 802.11b TX

Test CH1: 2412MHz

Agilent Spectrum Analyrer - Swiept 54

-Display Line -11.77 dBm

Ref Offzet 21 dB
Ref 21.00 dBm

1

e / :J‘\'r
P
Il,Jr'H,-.f it

Start 1.000 GHz
#Res BW 100 kHz

a i
g A il L

RT3 P B
TRALCE
TYPE
DET

iy | CFF
Awg Type: Log-Pwr
Trig: Free Run AvglHold: 35/100

Atten: 10 dB

PR Faal L
IFGiale: L s

Display Line

LR I "
% ‘-"'-""l-“-‘r‘-"J T T T R e, PR

Stop 10.000 GHz

Sweep 860 ms (1001 pts)
ETaTUE 53 Inpul Ovaroad;ADC over range

#VEBW 300 kHz

PR Faal L
IFGiale: L s

Ref Offzet 21 dB
Ref 21.00 dBm

vt At b
.mmmw.».r-m.ﬂ.J}-»-_.J-u-'-'w*{'ﬁ‘m-eﬂ..m-w'i.;-..«'.wwﬂ Uittt it bbb

Start 10.000 GHz
#Res BW 100 kHz

D112 L Bl ey 33, 2T

TRALE
TYPE

& i CFF
Avg Type: Log-Pwr Peak Search
Trig: Free Run Avg|Hold: 34100

Atten: 10 dB

Next Pk Right

*1

Stop 25.000 GHz
Sweep 1.43s (1001 pts)

ETATUE 3 Align Now, All :ﬂuuird

#VEBW 300 kHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC 1ID:WWMMN427V3 page 5.3

Agilent Spectrum Analyrer - Swiept 54
L L - 7 LE HT iy { CFF (5 (11750 Ol dar 23, 701 PR B e
Marker 1 99.840000000 MHz Aorg Type: Log-Pwr TRACE
: ¥ &) Trig: Fres Run AxglHold:= 100100 TYPE
IFGiale:L Atten: 10 dB

Ref Offzet 21 dB
Ref 21.00 dBm

*ﬂ-—ﬁu,l_, vt s e it gl ol et et At P I e B Lt ot bt aet gy i ﬂ'«l
g | Mkr--RefLvi

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VEBW 300 kHz Sweep 92.7 ms (1001 pis)

Agilent Spectrum Analyrer - Swispt 54

e 03 PR M

I G E N T s B O
Display Line -10.52 dBm Aug Type: Log-Per ‘Wt_

PHD: Faat e 119 Free Run AvglHoldz 100/100 TVPE
IFGale:L nw Atten: 10 dB DET
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e o b s e s e
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Stop 242500 GHZ
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Test CH6: 2437MHz

Agilent Spectrum Analyrer - Swispt 58
= = FAE T iy § CFF O 50 31 Pl ar
Display Line -12.62 dBm Avg Type: Log-Pwr TRACE
gy PRD: Fagl g Trig: Free Run Avg|Hold: 20100 TVPE
IFGiale:L Atten: 10 dB

Ref Offget 21 dB
Ref 21.00 dBm

;
| |
| |

Display Line

o
M _J.J i JJ"M:F’ w\:ﬂ’w’tu mlt#l"'\ A | ¥
i e '%H,Am..,__,.w,___\.,_,,i-.“\,“. FE A G TR

Start 1.000 GHz ' Stop 10.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 860 ms (1001 pts)

ETATUE €3 Inpul Ovardoad ADC over range

R 7 n
Avg Type: Log-Pwr Peak Search
PHU: Faal e 170 Free Run AvglHeld: 6100
IFGiale:L Atten: 10 dB

Ref Offget 21 dB
Ref 21.00 dBm

Next Pk Right

*1

. A e Fravep oy EA
b b o AR b s AN A el A g

|
|
|
|
|
|
|
!
|
|

Start 10.000 GHz . Stop 25.000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 1.43 s (1001 pts)

WES ETATUE i3 Align Mow, Al :ﬂuuird
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Agilent Spectrum Analyrer - Swispt 58

1 - : i ak [T AL OFF 755030 el My 33, 2001

Marker 1 99.640000000 MHz : Aivg Type: Log-Pw : PEANamch
PHD: Faal e 170 Free Run AvglHold:> 1001100 TP
IFGiaimn:L vw Atten: 10 dB

Ref Offget 21 dB
Ref 21.00 dBm

|
i
M,

- J-J!mr-w-;.i,dﬁ_hﬂ.-.-u‘*-L--".Jn-._u-.-_ra'.'i.'"'ﬁ-"*ﬁ.-‘h—-‘a"ll-.'.' 'r'-wvﬁ'Hh“H'"“-'"J"“'"'l""'hf 'Jd""‘"ﬂ""‘%h"""""‘d"-"‘-‘-"l Mkr—-RefLvI

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 92.7¥ ms (1001 pts)

75545 0 Mar 313, 2014

S6E T Y | CFF
Avg Type: Log-Pwr TRALE
PHD: Faal e 1710 Free Run AvglHoldz 100/100 TVPE
IFGale:L nw Atten: 10 dB DET
Reef Cffzet 21 dB

Bid Ref 21.00 dBm f.8902 dBm —

i ST L R -.-.':-.n.u-..r-.l. e
Display Line
-12.10 dBm

Stop 2.51000 GHz
#VBW 300 kHz Sweep 3.80 ms (1001 pis)

TUNETION FLMCTICH WD TH PUMCTION YaLUL

WES ETATUE i3 Align Mow, All requirad
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Agilent Spectrum Analyrer - Swispt 58
L i P T b LB O
Display Line -12.38 dBm Avg Type: Log-Pwr
L = Pno raat T Trig: Free Run AvglHold: 751100
IFGialm:L nw Atten: 10 dB

Ref Offget 21 dB
Ref 21.00 dBm

Iil1

Display Line

e
|
..L-r“' i RERT R *
A F Sl b g iyl e s P e, “

Start 1.000 GHz ) Stop 10.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 860 ms (1001 pts)

ETATUE €3 Inpul Ovardoad ADC over range

iy | CFF lar 33, #01
Avg Type: Log-Pwr ¢ Peak Search
PHU: Faal e 170 Free Run AvglHold: 41100 Y
IFGiale:L Atten: 10 dB

Ref Offget 21 dB
Ref 21.00 dBm

Next Pk Right

1
|

Bt b o L U v s Loy i'l.i-'

i FIRETey bk :_IJ"\wph """H-' ™ .l;"k""“'"‘n 1,"_.1[_., .,11.-.. .I..il ..'l .r..I (RTIS

Start 10.000 GHz Stop 25.000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 1.43 s (1001 pts)

WES ETATUE i3 Align Mow, Al :ﬂuuird

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Agilent Spectrum Analyrer - Swispt 58
L = - FAE T iy § CFF (57 Pl Ml
Marker 1 99.840000000 MHz Avg Type: Log-Pwr TRALE
- CROEMMI. Ttig: Frae Run AuglHold: 42100 TvPE
IFGiale:L Atten: 10 dB

Peak Search

Ref Offset 21 dB Mkr1

Ref 21.00 dBm

Next Pk Right

Next Pk Left

==
. | Mkr—CF
""‘*‘~'*-.-J.q.-:-w',-.é_.n.n..ﬂwmwml-ﬁ.-ﬁ 4,;#_11-#,‘,,..,,-.,__.,1.__.Pg.;‘-,.-;4,u-..;,m{_—.-p.-.Jl.sﬁ-ac-fr-'&.w-f.-:-J'«-j,_u.;.-...q.+ Mkr-RefLvi

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 92.7¥ ms (1001 pts)

WES ETATUE i3 Align Mow, Al :ﬂuuird

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Agilent Spectrum Analyrer - Swispt 54

-Display Line -15.01 dBm

D030 B My 23

PR INT A | CFF :
Awg Type: Log-Pwr TRAZE
PHD: Faat e 119 Free Run AvglHoldz 100/100 TVPE
IFGale:L nw Atten: 10 dB DET
) Mkr1 2 4 S¥=  Annotation®
Ref Offzet 21 dB Mkr1 2.4 GHz

] dBfd Ref 21.00 dBm In:ir.'ilri

_.._*'. e
et e

| iy i e Lo e ol e s e e e L o B ot
i g i Display Line
-15.01 dBm

Stop 242500 GHZ
#VBW 300 kHz Sweep 11.0 ms (1001 pts)

TUMETION

FLECTICN WD TH FURCTION YALLIL

ETATUE £33 Align Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Agilent Spectrum Analyrer - Swispt 54

-Display Line -16.42 dBm

Ref Offzet 21 dB
Ref 21.00 dBm

it e

Start 1.000 GHz
#Res BW 100 kHz

| __n.J-"'*I ."bf'-n,._.-r'-* Y

iy | CFF (-0 L el el 3 11
Awg Type: Log-Pwr TRACE
Trig: Free Run AvglHold: 261100 TVPE
&1

FREE; Fast ]
*  Atten: 10 dB

IFGiale: L nw

Display Line
-16.42 dBm

TP ey r Hﬂ"""\-‘h‘w'".‘t..r” ! i PR LA e SR S 1.],41-‘“"" b} .I-.N‘"T

Stop 10.000 GHz
Sweep 860 ms (1001 pis)

ETaTUE 53 Inpul Ovaroad;ADC over range

#VEBW 300 kHz

Ref Offzet 21 dB
Ref 21.00 dBm

L, Ny LU

Start 10.000 GHz
#Res BW 100 kHz

OO0 3 el e
TRALE
TYPE

& i CFF
Avg Type: LogPwr Peak Search
Trig: Free Run Avg|Hold: 41100

FREE; Fast ]
*  Atten: 10 dB

IF Gale:L mw
Mkr1 24

Next Pk Right

1
¥
L Ay url-y-.-.m.ml-*-.t""’"ﬂlr.w-r.'r:»m-'-*«*w'ﬂ#-ﬁ'r'*:#-r*3"""*-““"'

Stop 25.000 GHz

Sweep 1.43 s (1001 pis)
ETATUE 53 Align Mow, All requinad

#VEBW 300 kHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Agilent Spectrum Analyrer - Swiept 54
i) HF ¥
Marker 1 99.840000000 MHz

PHU: Faat e 119 Free Run
IFGisim:L nw Atten: 10 B8
|

Ref Offzet 21 dB
Ref 21.00 dBm

'1

..ﬁu.M‘,_:Jf\“w.“u’_'hwﬁu!"..lw.'_.kﬂ,\__,u_rwh{...ml.-4.0'-nli,1-:'9.!'a"|‘...I'J..p.;!.prf,#w,#ﬂ‘l*mwd‘:‘h*ru-ﬂI'.-"""‘-"'"-u""-'-ﬁ""‘il'h‘f‘.; MKr—-RefLvI

Start 30.0 MHz

#Res BW 100 kHz #VEBW 300 kHz

i | CFF
Awg Type: Log-Pw
AvglHold: 52M00

Peak Search

dEBm

Next Pk Right

|
=
|
|

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)

PHD: Faal e 1710 Free Run
IFGiale:L Atten: 10 dB

Ref Offget 21 dB
Ref 21.00 dBm

+1

s,
T T T

"t i oy Y 1
F Mg i wr,.i'}-‘-"-.,j\ll#_.kl PR TR L A W bt |

Start 1.000 GHz

#Res BW 100 kHz FVEW 300 kHz

D51 00 Bl My 22, 210 L

R OFF "
Avg Type: Log-Pwr TRACE
AvglHold: £1100 TYPE

Display Line
-16.93 dBm

Stop 10.000 GHz
Sweep 860 ms (1001 pis)

ETATUE €3 Inpul Ovardoad ADC over range

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100



AUDIX ]

ECC 1ID:WWMMN427V3

AUDIX Technology (Shenzhen) Co., Ltd.

page 5.10

Agilent Spoectrum Annlyner - Swispt 58

T T :

Marker 1 24.010000000000 GHz :
PHU: Faal e 170 Free Run
IFGiale:L Atten: 10 dB

Ref Offget 21 dB
Ref 21.00 dBm

Start 10.000 GHz
#Res BW 100 kHz

W5

FVEW 300 kHz

D51 S50 P ey 2

I -
Ay T]lpra'. Log-Per TRACE Peak Search
AvglHold: 2100 TVPE

&1

PSP TR e memp g S e B o

Mkr--RefLvi

|
|
|
|
|
Al
4
|
\

Stop 25.000 GHz
Sweep 1.43 s (1001 pts)

ETATUE 3 Align Now, All requinad

Agilent Spectrum Annlyner - Swnt 54
T -

Marker 1 844.800000000 MHz _
PHO: Faal e 1710 Free Run
IFGimim: ] e Atten: 10 d8

Ref Offget 21 dB
Ref 21.00 dBm

Start 30.0 MHz
#Res BW 100 kHz

W5

FVEW 300 kHz

i 4
k‘"“" ""hr-L Aoty et Aoyt s sl gl e it A

D51 0 Pl iy 23

b | e s
Avg T]lprr. Log-Pwr TRACE Peak Search
Avg|Hold: 34M00 TVPE

&1

Mkr1 844

*1

i Mkr--RefLvi

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)

ETATUE 3 Adign Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Test CH11: 2462MHz

Agilent Spectrum Analyrer - Swispt 54

-Display Line -16.41 dBm

Ref Offzet 21 dB
Ref 21.00 dBm

ot e

Start 1.000 GHz
#Res BW 100 kHz

D5 5 Rl e
TRACE
TYPE

iy | CFF
Awg Type: Log-Pwr
Trig: Free Run AvglHold: 305100

FREE; Fast ]
*  Atten: 10 dB

IFGiale: L nw

Display Line
-16.41 dBm

ot Pl

S sl T O P TS L R PPNV DR S e T

Stop 10.000 GHz
Sweep 860 ms (1001 pis)

ETaTUE 53 Inpul Ovaroad;ADC over range

#VEBW 300 kHz

Ref Offzet 21 dB
Ref 21.00 dBm

pretcplleateg Ay o rrr‘ﬁ..m-nj‘“""'l'“"""‘*""-w elllrgo bl b’

Start 10.000 GHz
#Res BW 100 kHz

DS L3l e
TRALE
TYPE

& i CFF
Avg Type: LogPwr Peak Search
Trig: Free Run Avg|Hold: 41100

FREE; Fast ]
*  Atten: 10 dB

IFGiale: L nw

Next Pk Right

;
!

e A g ) PEREICEP L it

Stop 25.000 GHz
Sweep 1.43s (1001 pts)

ETATUE 3 Align Now, All :ﬂuuird

#VEBW 300 kHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Agilent Spectrum Analyrer - Swiept 54
L = - FAE T & § CFF 753 20 Pl Mar 23, 2014 PR B e
Marker 1 99.840000000 MHz Avg Type: Log-Per TRACE
- ¥ . 1rg:Free Run AvglHold: T4M00 TVPE
IFGiale:L Atten: 10 dB

Ref Offset 21 dB Mkr1
Ref 21.00 dBm A

|
i
""-L'-*F}J'ral.mmd.lﬂu STRTPROTY N TR T TR SN LA Rt ’“""*""“ Mkr-—RefLvi

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VEBW 300 kHz Sweep 92.7 ms (1001 pis)

D075l 0 PO i

i ak [T i | CFF
Avg Type: Log-Pwr TRALE
PHD: Faat e 119 Free Run AvglHoldz 100/100 TVPE
IFGale:L nw Atten: 10 dB DET
) _ Mkr 2.4 : Annotation®
Ref Offzet 21 dB ViR P r

iy Ref 21.00 dBm : -

A o

el L i o F
b1 Pl s

Display Line
-15.79 dBm

#VEBW 300 kHz

TUMETION FLMCTICH WD TH

WES STATUE 3 Align Mow, All requirad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

Agilent Spectrum Analyrer - Swispt 54

-Display Line -18.91 dBm

Trig: Free Run
Atten: 10 dB

PR Faal L
IFGiale: L s

Ref Offzet 21 dB
Ref 21.00 dBm

b

Start 1.000 GHz

#Res BW 100 kHz #VEBW 300 kHz

epier e ™ “‘.,._..aw-m' kT

i | CFF
Bwg Type: Log-Pw
AvglHold: £2M00

Display Line
-18.97 dBm

NP R T S e

Stop 10.000 GHz
Sweep 860 ms (1001 pis)

ETaTUE 53 Inpul Ovaroad;ADC over range

Trig: Free Run
Atten: 10 dB

PR Faal L
IFGiale: L s

Ref Offzet 21 dB
Ref 21.00 dBm

I e

Start 10.000 GHz

#Res BW 100 kHz #VEBW 300 kHz

P R il

O 5 L Bl My 32, 20 R

TRALE
TYPE

i | CFF
Avg Type: Log-Pwr Peak Search

AvglHold: 12100

Next Pk Right

Next Pk Left

|
Mkr--RefLvi

Stop 25.000 GHz
Sweep 1.43s (1001 pts)

ETATUE 3 Align Now, All :ﬂuuird

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Agilent Spectrum Analyrer - Swiept 54

- FhE T iy i CFF (7T
Display Line -18.77 dBm Avg Type: Log-Pwr
L PHD: Faat e 119 Free Run AvglHold:> 1001100
IFGale:L nw Atten: 10 dB DET

Ref Offzet 21 dB

i Ref 21.00 dBm L —

R o Vi v, S P gt Pl fartee P B
| = il - Display Line
SABTT dBm

Start 2.31000 GHz
#VBW 300 kHz

TUMETION FLMETICH WIDTH

WES STATUE 3 Align Mow, All requirad

b ] (6 160l el Pl 3
Avg T]lprr. Log-Pwr TRALE Peak Search
PRO: Fasl g’ Trig: Free Run AvglHold: T2M00 TYPE
IFGimim: ] e Atten: 10 dB

Reef Offset 21 dB: el
Ref 21.00 dBm - :m

Next Pk Right

”er-xlw.-m“m.-.-q-.m-mﬁwﬁw:i--mhfw-J+:.~.-'m+:&-.w!»'4«.-#-'%%---n-er-.*»;l-hlus.-.mw

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VEBW 300 kHz Sweep 92.7 ms (1001 pis)

WES STATUE 3 Align Mow, All :ﬂuuird

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Test CH6: 2437MHz

Agilent Spectrum Analyrer - Swispt 54

Display Line -18.93
Display Line -18.93 dBm e

FREE; Fast ]
*  Atten: 10 dB

IFGiale: L nw

Ref Offzet 21 dB
Ref 21.00 dBm

’) :‘q-lu., "rlﬁ'!"hL' J
Yo

|
) |
Tt gl by el b ooty AW e et g sttt :..-J.-{.F'p-'“.-.mq

Start 1.000 GHz

#Res BW 100 kHz #VEBW 300 kHz

& i ke O 05 23 Al el
Avg Type: Log-Pwr TRACE
Avg|Hold: 96M00 TVPE

&1

Display Line
-18.93 dBm

Stop 10.000 GHz
Sweep 860 ms (1001 pis)

ETaTUE 53 Inpul Ovaroad;ADC over range

Agilent Spectrum Analyrer - Swiept 54

Marker 1 Eﬂ-.?l][ll}l}lﬂﬂﬂﬂﬂﬂ GHz

PR Faal L
1"

Trig: Free Run

IFGimim: ] e Atten: 10 dB

Ref Offzet 21 dB
Rl!r 21.00 dBm

Start 10.000 GHz

#Res BW 100 kHz #VEBW 300 kHz

" A e wafl
ol dy bl ,'._P.I"'lﬂ"-drlﬂu.i.ul'.wht.q_i_{w,.'ﬂ"-‘hﬂ-'l-"‘“l-r‘-ﬁh' Flnf "M**JL

iy i LFF 0 = 305 ) el el
Avg Type: Log-Pwr TRACE
AvglHold: BH) TVPE

&1

Peak Search

Next Pk Right

]

Lo Wt r'r']

Stop 25.000 GHz

Sweep 1.43 s (1001 pis)
ETATUE 53 Align Mow, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Agilent Spectrum Analyrer - Swiept 54
T

Marker 1 99.840000000 MHz

iy | CFF 5
Avyg Type: Log-Pwr Peak Search
PRO: Fasl g’ Trig: Fres Run AvglHold: 261100
IFGiale:L Atten: 10 dB
Ref Offzet 21 dB
Ref 21.00 dBm

y!
|

it I

L‘n-_.-.-

sl AA el b el g it e e AL e '1“1-4‘

I Mkr--RefLvi
Start 30.0 MHz
#Res BW 100 kHz

Stop 1.0000 GHz
#VBW 300 kHz

Sweep 92.7 ms (1001 pts)

iy § CFF 720 30 P a3
Avg Type: Log-Pwr TRALE
N Fasl e Trig: Free Run AxglHold:= 100100 TYPE
IFGale:L nw Atten: 10 dB DET |
Ref Cffzet 21 dB
Ref 21.00 dBm

Display Line
1629 dBm
Start 2.45000 GHz '

#VEBW 300 kHz

TUMETION FLMETICH WIDTH

ETATUE £33 Align Now, All requinad

5.16
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Agilent Spectrum Analyrer - Swispt 54

-Display Line -16.61 dBm

Ref Offzet 21 dB
Ref 21.00 dBm

*1

FTETe e

Start 1.000 GHz
#Res BW 100 kHz

iy | CFF (7553 e Mar 32, 2014
Awg Type: Log-Pwr TRACE
" Trig: Fres Rin AvglHold: G600 TVPE
&1

Atten: 10 dB

PR Fasl
IFGiale: L s

Display Line
-16.67 dBm

1
#H',- .H"'-L |l‘._..,L..-p‘"‘l...',J g
¥

A Al
¥ ‘.rﬂ-rqn-m-u*l J""-_h_..l_rarh'lm 1',.,-u.""- e -I.I.‘-'l""'-u_‘..'.j.'qﬁ-.‘ﬁ'l--'-"l""r'b,-::fl']'”"""ﬁ el

Stop 10.000 GHz
Sweep 860 ms (1001 pis)

ETaTUE 53 Inpul Ovaroad;ADC over range

#VEBW 300 kHz

Agilent Spectrum Analyrer - Swiept 54
T

Ref Offzet 21 dB
Ref 21.00 dBm

Start 10.000 GHz
#Res BW 100 kHz

Marker 1 24.1["]['")!000000 GHz

|'*'-" el i, bl "

O3l T P
TRACE
TYPE

& i CFF

Avg Type: Log-Pwr Peak Search
" Trig: Free Run Avg|Hold: 34100
Atten: 10 dB DET

Mkr1 24.1

RO Fasl e
IFGiale: L s

Next Pk Right

1

el
LT TR L Ur,.h#. f'ﬁ'ﬁ'-'“"-'.u-"'-'-‘ g Pt gl b

|
|
|
|
|
|
|
b
|
|

Stop 25.000 GHz
Sweep 1.43s (1001 pts)

ETATUE 3 Align Now, All :ﬂuuird

#VEBW 300 kHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Agilent Spectrum Analyrer - Swiept 54
I TE_ 0 RN Peak Ssarch

I i ] BE: N

arke | Fd A : Log P

Lo lodeg s R ILEL, Nu:lm . 1rg:Free Run Mmmlil;lﬂﬂw
IFGimim: ] e Atten: 10 dB

Ref Offzet 21 dB
Ref 21.00 dBm

e L-L"L'-rr-m.w.-.--ll-ﬁ-rh.a TR TP T T T P TR st o U podeitdnndi It'1I""""""’J'|

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)

ETATUE 3 Align Now, All :ﬂuuird

Start 30.0 MHz
#Res BW 100 kHz #VEBW 300 kHz

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

Agilent Spectrum Analyrer - Swispt 54
- wF I [ 5 § Ok
Display Line -21.14 dBm Avg Type: Log-Pwr

L o Tast T Trig: Free Run AvglHold: 401100
IFGialm:L nw Atten: 10 dB

Ref Offzet 21 dB
Ref 21.00 dBm

Display Line
-21.14 dBm

|
i
P .b-‘r]
L T L

" . " |
B e L T M kWi \.W"‘t-'.-dl‘ﬂ‘“h‘-'uﬁy.ﬁ."’mh.'-'-"ﬁ_u

Stop 10.000 GHz
#VBW 300 kKHz Sweep 860 ms (1001 pts)
ETaTUE 53 Inpul Ovaroad;ADC over range

Start 1.000 GHz
#Res BW 100 kHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Agilent Spectrum Analyrer - Swept 54
T T :
Marker 1 23.740000000000 GHz .
PHU: Faat e 119 Free Run
IFGimim: ] e Atten: 10 dB

Ref Offzet 21 dB
Ref 21.00 dBm

bt v it Fw'“m""""'“-'l"'uuﬁ.h ekt

Start 10.000 GHz
#Res BW 100 kHz

W5

#VEBW 300 kHz

fpere r'ﬂ..ﬂ-ﬂ""fﬂf ,'u-l‘.—'amr-m...-q\ﬂl.ﬁ-i-lﬂr'u'ﬁl-.""‘ll'l'""*l':l"'“""Jl

02535 0 A el

I -
Ay T]lpr-: Log-Per TRACE Peak Search
AvglHold: 4100 TYPE

&1

Mkr1 23.74

.‘.1

Mkr--RefLvi

Stop 25.000 GHz
Sweep 143 s (1001 pts)

ETATUE £33 Align Now, All requinad

Agilent Spectrum Annlynesr - Switpt 54
T

Marker 1 99.840000000 MHz :
PHU: Faat e 119 Free Run
IFGiale:L Atten: 10 dB

Ref Offzet 21 dB
Ref 21.00 dBm

*1

Start 30.0 MHz
#Res BW 100 kHz

W5

#VEBW 300 kHz

fw.m._l,,L i b M-lnl-»-'.*if m.,-,l.r,,..;+|l-wﬂ-1’m,ﬂ¢ﬂm~w,-;hmw.u:um TSV ReTR WU M .4‘-.J| MKr—RefLvI

iy | CFF [V lar

Avg Type: Log-Pw - Peak Seafeh

AvglHold: 41100
34 MHz

dEBm

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)

ETATUE £33 Align Now, All requinad
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Agilent Spectrum Analyrer - Swiept 54

1 T :
Marker 3 2.400000000000 GHz
I:—::nlld::' = Atten: 10 dB

DA Bl Moy 33,

G E N T s B O 1
Awg Type: Log-Pwr TRACE
Trig: Free Run AvglHoldz 100/100 TVPE

Ref Offzet 21 dB
iy Ref 21.00 dBm

{Start 2.31000 GHz
#Res BW 100 kHz

MER MODE TAC

. ..
et T e (g

g™
[ R ——— T YL

Stop 245000 GHZ
#VBW 300 kHz Sweep 134 ms (1001 pts)

TUMETION FLMCTICH WD TH PUMCTION YaLUL |

ETATUE £33 Align Now, All requinad

Test CH4: 2437TMHz

Agilent Spectrum Analyrer - Swiept 54
I FT:

-Display Line -22.06 [lll'l

PHD: Fast g Trig: Fres Run AvglHold: 54100 TVPE
IFGiale:L Atten: 10 dB DET

Ref Offzet 21 dB
Ref 21.00 dBm

Start 1.000 GHz
#Res BW 100 kHz

|
L -‘-f""l » ‘M.-' -if'd"|~'pf|n-' 1

et

5 | CFF 0755877 bl Pl
Awg Type: Log-Pwr TRAZE

]
ik Al L :
b s 2 Ll W LT L WL e R LT T umﬂ.lwa‘ﬂ.nrj

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pis)

ETATUE 53 Inpul D'.'Erinaﬂ'ADCn'.'Er range

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Agilent Spectrum Annlyner - Swept 54

T T :

Marker 1 24.040000000000 GHz :
PHU: Faat e 119 Free Run
IFGiale:L Atten: 10 dB

Ref Offzet 21 dB
Ref 21.00 dBm

acn e T4 b g

Start 10.000 GHz
#Res BW 100 kHz

W5

#VEBW 300 kHz

bbbl gt | 4.'|'r'\1*.-:—'a-.-1-P*Mfu""""?-“""-lp*-\-;'"f‘ﬁ"'j‘d*'"""*r

DT AR P M

g5 b O -
Ay T]lprr. Log-Per TRACE Peak Search
AvglHold: 800 TVPE

&1

Mkr1 24.0

od dEm

i e P
Mkr-—RefLvi

|
|
%
|
|
ol
:
|
\

Stop 25.000 GHz
Sweep 1.43s (1001 pts)

ETATUE £33 Align Now, All requinad

Agilent Spectrum Analyrer - Swent 54
T P :
Marker 1 99.840000000 MHz :
PHU: Faat e 119 Free Run
IFGiale:L Atten: 10 dB

Ref Offzet 21 dB
Ref 21.00 dBm

"I

|

Start 30.0 MHz
#Res BW 100 kHz

W5

#VEBW 300 kHz

" bbb i i el et e il e J""-*h'f'\:'HJ

D233 TS A i

- Peak Search

Mkr1 99.84 MHz

)67 dEBm

i | CFF
Awg Type: Log-Pwr
AvglHold: G2M00

Mkr--RefLvi

Stop 1.0000 GHz

Sweep 92.7 ms (1001 pis)
ETATUE £33 Align Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Test CH7: 2452MHz

Agilent Spectrum Analyrer - Swispt 54

-Display Line -22.34 dBm

PR Faal L
IFGiale: L s

Ref Offzet 21 dB
Ref 21.00 dBm

r I'-‘"'l = |
T o MR
e W *

Start 1.000 GHz
#Res BW 100 kHz

0 0 e P
TRACE
TYPE

iy | CFF
Awg Type: Log-Pwr
Trig: Free Run AvglHold: 31100

Atten: 10 dB

Display Line
-22.34 dBm

el b WL L e -'u|

Stop 10.000 GHz
Sweep 860 ms (1001 pis)

ETaTUE 53 Inpul Ovaroad;ADC over range

#VEBW 300 kHz

PR Faal L
IFGiale: L s

Ref Offzet 21 dB
Ref 21.00 dBm

PRTPRINSEP  T E

Start 10.000 GHz
#Res BW 100 kHz

(g pnied= ] g
TRALE
TYPE

& i CFF
Avg Type: LogPwr Peak Search
Trig: Free Run Avg|Hold: 41100

Atten: 10 dB

asm

Next Pk Right

‘1

SRR pre e EE

|
|
|
|
|
|
|
I
1
|
|

Stop 25.000 GHz
Sweep 1.43s (1001 pts)

ETATUE 3 Align Now, All :ﬂuuird

#VEBW 300 kHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Agilent Spectrum Analyrer - Swiept 54

= - FAE T iy § CFF 07500 3 el PR B e
Marker 1 99.840000000 MHz : Avg Type: Log-Pwr TRALE aafe
PND: Faal fp Trig: Free Run Avg|Hold: 34M00 TVPE
IFGiale:L Atten: 10 dB

Ref Offzet 21 dB
Rl!r 21.00 dBm

Next Pk Right

L-iq LYY Sy '1"|-"H-r'1L*-"r" U g, P ety e ATl

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VEBW 300 kHz Sweep 92.7 ms (1001 pis)

WES STATUE 3 Align Mow, All :ﬂuuird

i S O
Awg Type: Log-Pwr
THD: Faat e 119 Free Run AvglHold:= 1001100
IFGale:L nw Atten: 10 dB

Ref Offzet 21 dB
Bid Ref 21.00 dBm

S‘tal't 2.42500 GHz . Stop 2.51000 GHz
#VBW 300 kHz Sweep £.13 ms (1001 pts)

TUMETION FLMCTICH WD TH PUMCTION YaLUL

ETATUE £33 Align Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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6. BAND EDGE COMPLIANCE TEST
6.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. | Spectrum Agilent E4446A | US44300459 | May.08, 13 1 Year
2. Amp HP 8449B 3008A08495 | May.08, 13 1 Year
3. Antenna EMCO 3115 9607-4580 | May.08, 13 1Year
4. | HF Cable | Hubersuhne |Sucoflex104 - May.08, 13 1 Year

6.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

6.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(@) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

6.4.Test Results
Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 3 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
120 Level (dBuim) Date: 2014-03-16
3
FCC PART 15C PEAK
60

2310

Jite no.
Dis. / Aint.
Limit

Env. / In=s.
EUT

Power Rating
Tezt HNode
M/

Femarks: 1.

2333 2356. 2379, 2402, 2425
Frequency (MHz)

3m Chamber Data no. HI

3m 2013 3115 (4580) Ant. pol. @ VERTICAL

FCC PART 15C PELE

24*Z/56% Engineser : Leo-Li

150Mbps Wireless N USE Module

DC 3.3V From PC Input AC 1Z0V/60H=z
IEEES02.11b 2412MH=z Tx
PU-MN427 341

int. Cable LMP Emission

Factor Loss factor Feading Level Limits HMargin Remark
(dE/m) [dEB) (dEB) [dBuV) {ABuv/m) (dBuV/m) [dE)
Z28.15 5.78 35.70 49,50 45.03 74,00 25.97 Peak
Z28.18 5.78 35.70 45,57 456,81 74,00 27.19 Peak
Z8.158 5.80 35.70 52,42 50,70 74,00 23.30 Peak
Z28.21 5.82 35.70 102 .95 101.:28 74.00 -27.28 Peak

Etmis=ion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission lewels that are Z0d4dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 4 File: 52014 Report'PProware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
3
60

FCC PART 15C BY

2310 2333 2356. 2379, 2402, 2425
Frequency (MHz)
Jite no. : 3m Chamber Data no. : 4
Dis. / Aint. : Sm 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C AV
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Te=t Mode : IEEESB0Z.11b Z241ZMHz Tx
MM : PU-MW427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2390.000 28.16 L.78 35.70 37.10 35.34 54,00 18.66 Lverage
2 zZ2400.000 28.18 5.80 35.70 42,77 41.05 54,00 12.95 Lverage
3 2411.200 28.20 5.81 35.70 a9, 54 a7.95 54,00 -43.95 Average

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 5 File: 52014 Report'PProware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
3
60

FCC PART 150 &Y

1 2
I]231I] 2333 2356. 2379, 2402, 2425
Frequency (MHz)
Jite no. : 3m Chamber Data no. HE=
Dis. / Aint. : Sm 2013 3115 (4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C AV
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Te=t Mode : IEEESB0Z.11b Z241ZMHz Tx
MM : PU-MW427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2390.000 28.16 L.78 35.70 35.97 34,21 54,00 19.79 Average
2 zZ2400.000 28.18 5.80 35.70 36.94 3L5.z22 54,00 18.78 Lverage
3 2411.200 28.20 5.81 35.70 88,52 86.83 54,00 -32.83 Average

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 6

Level {dBu\/im)

120

File: 52014 Report'PProware ACS1400239.EM6 (104)
Date: 2014-03-16

FCCPART 15C REAK

60

WW%MMMWWW%WMW

2310

Jite no.
Dis. / Aint.
Limit

Env. / In=s.
EUT

Power Rating
Tezt HNode
M/

2333 2356. 2379, 2402, 2425
Frequency (MHz)

3m Chamber Data no. HE

3m 2013 3115 (4580) Ant. pol. @ HORIZONTAL

FCC PART 15C PELE

24*Z/56% Engineser : Leo-Li

150Mbps Wireless N USE Module

DC 3.3V From PC Input AC 1Z0V/60H=z
IEEES02.11b 2412MH=z Tx
PU-MN427 341

int. Cable LMP Emission

Factor Loss factor Feading Level Limits HMargin Remark
(dE/m) [dEB) (dEB) [dBuV) {ABuv/m) (dBuV/m) [dE)

Z28.15 5.78 35.70 49, 44 47,67 74,00 26.33 Peak
Z28.18 5.78 35.70 47 .55 45,79 74,00 28.21 Peak
Z8.158 5.80 35.70 45,39 45, 67 74,00 27.33 Peak
Z8.20 5.81 35.70 9z2.25 90, 568 74.00 -16.56 FPeak

Femarks: 1.

Etmis=ion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission lewels that are Z0d4dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 19 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
1
/——W\\ FCC PART 15C PEAK
60
3 4
WMW
0 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Jite no. : 3m Chamber Data no. : 19
Dis. / Ant. : 3m 2013 3115 [(4580) Ant. pol. : HORIZOWNTAL
Limit : FCC PART 15C PELE
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating DC 3.3V From PC Input AC 1Z0V/60H=z
Test Mode IEEES0Z .11k Z46ZMH=z Tx
M/ PU-MN427 341
int. Cable LMP Emission
Mo Freg Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dE) [dE) [dBuV) {dBuV/m) (dBuV/m) [dE)
1 Z460.320 28.31 5.88 35.70 83.10 81.59 74,00 -7.59 Peak
2  2483.500 28.38 5.92 35.70 47,47 45,05 74,00 27.95 Peak
3 2494.400 28.39 5.93 35.70 49,85 45,47 74,00 25.53 Peak
4 Z500.000 Z8.40 5.94 35.70 47,97 45,61 74,00 27.39 Peak
Femarks: Etmis=ion Lewel= Antenna Factor + Cable Loss + Reading

—imp Factor

The ewmissicn lewels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 20 File: 52014 Report'PProware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
1
60

FCC PART 15C &Y

2 3
0 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Jite no. : 3m Chamber Data no. : Z0
Dis. / Aint. : Sm 2013 3115 (4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C AV
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Te=t Mode : IEEESB0Z.11b Z246ZMHz Tx
MM : PU-MW427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2459.720 28.31 L.88 35.70 79,53 78.0:2 54,00 -24.02 Average
2  2483.500 28.36 b.9o2 35.70 35.66 34,24 54,00 19.76 Average
3 zZ500.000 28.40 L.94 35.70 35.75 34,39 54,00 19.61 Average

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 21 File: 52014 Report'PProware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
1
60

FCC PART 15C &Y

2 3
0 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Jite no. : 3m Chamber Data no. : 21
Dis. / Aint. : Sm 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C AV
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Te=t Mode : IEEESB0Z.11b Z246ZMHz Tx
MM : PU-MW427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2461.280 28.31 L.89 35.70 a1.:24 890,74 54,00 -35.74 Average
2  2483.500 28.36 b.9o2 35.70 36.31 34,89 54,00 19.11 Average
3 zZ500.000 28.40 L.94 35.70 36.05 34,69 54,00 19.31 Average

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 22 File: 52014 Report'PProware ACS1400239.EM6 (104)
120 Level (dBuim) Date: 2014-03-16

FCC PART 15C PEAK
60
3 4
e s el e Kt ol (L o M T . A il
u24ﬁﬂ 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Jite no. : 3m Chamber Data no. HE-
Dis. / Aint. : 3m 2013 3115 [(4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Te=t Mode : IEEESB0Z.11b Z246ZMHz Tx
MM : PU-IMN427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2460.380 28.31 L.88 35.70 Q4,79 Q3.:28 74,00 -19.28 Peak
2  2483.500 28.36 b.9o2 35.70 47,72 46,30 74,00 27.70 Peak
3 Z495.180 28.39 L.94 35.70 49,35 47,98 74,00 26.02 Peak
4 zZ500.000 28.40 5.94 35.70 47,584 46,48 74,00 27.52 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + FReading
—imp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 33

Level {dBu\/im)

120

File: 52014 Report'PProware ACS1400239.EM6 (104)

Date: 2014-03-16

FEC PART 15C PEAK

60

X

2310

Jite no.
Dis. / Aint.
Limit

Env. / In=s.
EUT

Power Rating
Tezt HNode
M/

2333 2356. 2379, 2402, 2425
Frequency (MHz)

3m Chamber Data no. 33

3m 2013 3115 (4580) Ant. pol. HORIZONTAL

FCC PART 15C PELE

24*Z/56% Engineer Leo-Li

150Mbps Wireless N USE Module

DC 3.3V From PC Input AC 1Z0V/60H=z

IEEEEB0Z.11g 241ZMHz Tx

PU-MN427 341
int. Cable LMP Emission
Factor Loss factor Feading Level Limits HMargin Remark
(dE/m) [dEB) {dE) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
28.16 L.78 35.70 L&.85 EL5.09 74,00 18.91 Peak
28.16 L.78 35.70 54,47 Ez.71 74,00 21.29 Peak
28.18 5.80 35.70 68.77 67.05 74,00 6.95 Peak
28.18 5.80 35.70 67.35 65,63 74,00 8.37 Peak
z8.19 5.80 35.70 Q3.37 a1.66 74.00 -17.66 Peak

Femarks: 1.

Emmis=sion Lewel= Antenha Factor + Cable Loss + RBeading

—imp Factor
The emission lewels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.
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Data: 34 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
3
60

FCC PART 16C fv

2310 2333 2356. 2379, 2402, 2425
Frequency (MHz)
Jite no. : 3m Chamber Data no. D 34
Dis. / Aint. : 3m 2013 3115 [(4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C AV
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Tezt HNode : IEEESO0Z.11g Z2412MH=z Tx
MM : PU-IMN427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {dBuV/m) (dBuV/m) [dEB)
1 2390.000 28.16 L.78 35.70 37.85 36.09 54,00 17.91 Average
2 zZ2400.000 28.18 5.80 35.70 45,38 43,66 54,00 10.34 Average
3 z2404.875 28.19 5.80 35.70 83.98 8z.27 54,00 -Z28.27 ALverage

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Data: 35 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
3
60

24 FCC PART 15C

2310 2333 2356. 2379, 2402, 2425
Frequency (MHz)
Jite no. : 3m Chamber Data no. : 35
Dis. / Aint. : 3m 2013 3115 [(4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C AV
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Tezt HNode : IEEESO0Z.11g Z2412MH=z Tx
MM : PU-IMN427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {dBuV/m) (dBuV/m) [dEB)
1 2390.000 28.16 L.78 35.70 43.21 41.45 54,00 12.55 ALverage
2 zZ2400.000 28.18 5.80 35.70 E5.z21 53.49 54,00 0.51 Average
3 z2404.875 28.19 5.80 35.70 Q4,47 Qz.76 54,00 -38.76 Average

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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FCC ID:WWMMN427V3 page 6-13
Data: 36 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
5
j? CC|PART 15C PEA
60
0 2310 2333 2356. 2379, 2402, 2425
Frequency (MHz)
Jite no. : 3m Chamber Data no. : 36
Dis. / Aint. : 3m 2013 3115 [(4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Tezt HNode : IEEESO0Z.11g Z2412MH=z Tx
MM : PU-IMN427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {dBuV/m) (dBuV/m) [dEB)
1 2389.350 28.16 L.78 35.70 65.57 63.81 74,00 10.12  Peak
2  Z2390.000 28.16 L.78 35.70 63.90 62.14 74,00 11.86 Peak
3 2399.470 28.18 5.80 35.70 79,14 7. 42 74,00 -3.42 Peak
4 zZ400.000 28.18 5.80 35.70 ?7.50 75.78 74,00 -1.78 Peak
5 Z405.105 z8.19 5.80 35.70 104.01 102 .30 74.00 -28.30 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are Z20dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




AUDIX )

FCC ID:WWMMN427V3

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-14

Data: 45 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
1
FCC PART 15C PEAK
60
3 3
0 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Jite no. 3m Chamber Data no. 45
Dis. / Aint. 3m 2013 3115 (4580) Ant. pol. VERTICALL
Limit FCC PART 15C PELE
Env. / In=s. 24*%C/56% Engineer Leo-Li
EUT 150Mbps Wireless N USE Module
Power Rating DC 3.3V From PC Input AC 1Z0V/60H=z
Te=t Mode IEEEEB0Z.11g 246ZMHz Tx
MM PU-MN427 341
int. Cable LMP Emission
Mo Freg Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 245L.280 28.30 L.88 35.70 a7.93 Q6. 41 74,00 -22.41 Peak
2  2483.500 28.36 b.9o2 35.70 47 .90 46,48 74,00 27.52 Peak
3 2499.380 28.40 L.94 35.70 50,04 48, 68 74,00 25.32 Peak
4 zZ500.000 28.40 5.94 35.70 47,37 45,01 74,00 27.92 Peak

Femarks: 1.

Etmis=ion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor
The emission lewels that are Z0d4dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:WWMMN427V3 page  6.15
Data: 46 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
1
60

FCC PART 15C &Y

2 3
u24ﬁﬂ 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Jite no. : 3m Chamber Data no. HEE3 ]
Dis. / Aint. : 3m 2013 3115 [(4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C AV
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Tezt HNode : IEEESO0Z.11g Z462MH=z Tx
MM : PU-IMN427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {dBuV/m) (dBuV/m) [dEB)
1 2454.920 28.30 L.88 35.70 88,74 a7.22 54,00 -33.22 Average
2  2483.500 28.36 b.9o2 35.70 36.90 35.48 54,00 18.52 Lverage
3 zZ500.000 28.40 L.94 35.70 36.17 34,81 54,00 19.19  kverage

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:WWMMN427V3 page  6.16
Data: 47 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
1
60

FCC PART 15C &Y

2 3
u24ﬁﬂ 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Jite no. : 3m Chamber Data no. HE 3
Dis. / Aint. : 3m 2013 3115 [(4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C AV
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Tezt HNode : IEEESO0Z.11g Z462MH=z Tx
MM : PU-IMN427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {dBuV/m) (dBuV/m) [dEB)
1 2454,.800 28.30 L.88 35.70 75.65 74,13 54,00 -20.13 Average
2  2483.500 28.36 b.9o2 35.70 35.66 34,24 54,00 19.76 Average
3 zZ500.000 28.40 L.94 35.70 35.7:2 34,36 54,00 19.64 Average

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:WWMMN427V3 page 617
Data: 48 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
120 Level (dBuim) Date: 2014-03-16

fqu%iv#WFHWHTVHWh#ﬁW\\ FCC PART 15C PEAK
60
2 3
T 1 e A sk T am et
I]245I] 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Jite no. : 3m Chamber Data no. 145
Dis. / Aint. : 3m 2013 3115 [(4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Tezt HNode : IEEESO0Z.11g Z462MH=z Tx
MM : PU-IMN427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2454.920 28.30 L.88 35.70 86,46 84,94 74,00 -10.94 Peak
2  2483.500 28.36 b.9o2 35.70 48,55 47,13 74,00 26.87 Peak
3 zZ500.000 28.40 L.94 35.70 45,04 46, 68 74,00 27.32 Peak

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:WWMMN427V3 page  6.18
Data: 57 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
120 Level (dBuim) Date: 2014-03-16

FCC PART 15C PEAK
60
WWWMW
u24ﬁﬂ 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Jite no. : 3m Chamber Data no. - 57
Dis. / Aint. : 3m 2013 3115 [(4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Te=t Mode : IEEES0Z.11nHTZ0 Z46ZMH=z Tx
MM : PU-IMN427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2454.320 28.30 L.88 35.70 Q0. 59 89,07 74,00 -15.07 Peak
2  2483.500 28.36 b.9o2 35.70 453,23 46,81 74,00 27.182 Peak
3 zZ500.000 28.40 L.94 35.70 47,72 46,36 74,00 27.64 Peak

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:WWMMN427V3 page  6.19
Data: 58 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
1
60

FCC PART 15C &Y

2 3
0 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Jite no. : 3m Chamber Data no. - 55
Dis. / Aint. : Sm 2013 3115 (4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C AV
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Te=t Mode : IEEES0Z.11nHTZ0 Z46ZMH=z Tx
MM : PU-MW427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2455.100 28.30 L.88 35.70 80.48 78.96 54,00 -24.96 Average
2  2483.500 28.36 b.9o2 35.70 36.11 34,69 54,00 19.31 Average
3 zZ500.000 28.40 L.94 35.70 35.73 34,37 54,00 19.63 Average

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:WWMMN427V3 page 6-20
Data: 59 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
1
60
FCC PART 15C oY
‘_‘,_J
2
[ 3
0 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Jite no. : 3m Chamber Data no. - 59
Dis. / Aint. : Sm 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C AV
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Te=t Mode : IEEES0Z.11nHTZ0 Z46ZMH=z Tx
MM : PU-MW427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2455.100 28.30 L.88 35.70 a1.37 89,85 54,00 -35.85 LAverage
2  2483.500 28.36 b.9o2 35.70 40,48 390,06 54,00 14.94 RAverage
3 zZ500.000 28.40 L.94 35.70 36.81 35.45 54,00 18.55 LAverage

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:WWMMN427V3 page 621
Data: 60 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
120 Level (dBuim) Date: 2014-03-16

FCC PART 15C PEAK
60
w
[t Al e, ]
I]245l] 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Jite no. : 3m Chamber Data no. HE 0]
Dis. / Aint. : 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Te=t Mode : IEEES0Z.11nHTZ0 Z46ZMH=z Tx
MM : PU-MW427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2454,620 28.30 L.88 35.70 101.47 Q9,95 74,00 -25.95 Peak
2  2483.500 28.36 b.9o2 35.70 bE3.61 5E7.19 74,00 16.81 Peak
3 zZ500.000 28.40 L.94 35.70 49,20 47,584 74,00 26.16 Peak

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:WWMMN427V3 page .22
Data: 71 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
2

CC PART 15C PE

ﬁn -

2310 2333 2356. 2379, 2402, 2425
Frequency (MHz)
Jite no. : 3m Chamber Data no. HER
Dis. / Aint. : Sm 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Te=t Mode : IEEES0Z.11nHTZ0 Z241ZMH=z Tx
MM : PU-MW427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2390.000 28.16 L.78 35.70 L&, 49 54,73 74,00 19.27 Peak
2 zZ2400.000 28.18 5.80 35.70 67.584 66,12 74,00 7.88 Peak
3 2419.595 28.22 5.B3 35.70 101.43 Q9,78 74,00 -2Z5.78 Peak

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:WWMMN427V3 page 623
Data: 72 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
3
60

FCC PART 15C

z."J '\\
1/
_-—'—'_'-r'-‘
0 2310 2333 2356. 2379, 2402, 2425
Frequency (MHz)
Jite no. : 3m Chamber Data no. HE A
Dis. / Aint. : Sm 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Te=t Mode : IEEES0Z.11nHTZ0 Z241ZMH=z Tx
MM : PU-MW427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2390.000 28.16 L.78 35.70 40,12 38.36 54,00 15.649 Average
2 zZ2400.000 28.18 5.80 35.70 Lz.08 ED.36 54,00 3.64  Average
3 z2418.905 28.22 b.B2 35.70 a1.67 a0.01 54,00 -36.01 Average

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:WWMMN427V3 page 624
Data: 73 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
3
60

RCC PART 15C &Y

2310 2333 2356. 2379, 2402, 2425
Frequency (MHz)
Jite no. : 3m Chamber Data no. HE ]
Dis. / Aint. : Sm 2013 3115 (4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C AV
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Te=t Mode : IEEES0Z.11nHTZ0 Z241ZMH=z Tx
MM : PU-MW427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2390.000 28.16 L.78 35.70 36.27 34,51 54,00 19.49  Lverage
2 zZ2400.000 28.18 5.80 35.70 41.96 40,24 54,00 13.76 Lverage
3 Z405.105 28.19 5.80 35.70 80.36 78.65 54,00 -Z24.65 Average

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:WWMMN427V3 page .05
Data: 74 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
3

Fe0 PART 15C PEAK

60

2310 2333 2356. 2379, 2402, 2425
Frequency (MHz)
Jite no. : 3m Chamber Data no. HERE
Dis. / Aint. : Sm 2013 3115 (4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Te=t Mode : IEEES0Z.11nHTZ0 Z241ZMH=z Tx
MM : PU-MW427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2390.000 28.16 L.78 35.70 48,55 46,79 74,00 27.21 Peak
2 zZ2400.000 28.18 5.80 35.70 bE6.31 54,59 74,00 19.41 Peak
3 Z404.530 28.19 5.80 35.70 Q0. 57 88.86 74,00 -14.86 Peak

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




AUDIX )

FCC ID:WWMMN427V3

AUDIX Technology (Shenzhen) Co., Ltd.
page  6-26

Data: 83 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
120 Level (dBuim) Date: 2014-03-16
4
/ FCC PART 15C IPEAK
60 3

1%u_)o.dfd
b et Bt e, Ay b, e g e i s oot

2310

Jite no.
Dis. / Aint.
Limit

Env. / In=s.
EUT

Power Rating
Tezt HNode
M/

2338. 2366, 23094, 2422, 24450
Frequency (MHz)

3m Chamber Data no. HI =]

3m 2013 3115 (4580) Ant. pol. @ HORIZONTAL

FCC PART 15C PELE

24*Z/56% Engineser : Leo-Li

150Mbps Wireless N USE Module
DC 3.3V From PC Input AC 1Z0V/60H=z
IEEES0Z.11nHT40 2Z422MHz Tx

PU-MMN4z27 341

Emission

Ant. Cable AMP

Factor Loss factor
(dE/m) [dEB) {dE)

28.15 L.78 35.70
28.16 L.78 35.70
28.18 5.80 35.70
28.19 5.80 35.70

Feading Level Limits HMargin Remark
{dBEuV) {ABuv/m) (dBuV/m) [dEB)

EO.z20 45,43 74,00 25.57 Peak
49,55 47,79 74,00 26.21 Peak
59,01 E7.29 74,00 16.71 Peak
88.69 86.98 74,00 -12Z2.98 Peak

Femarks: 1.

Etmis=ion Lewel= Antenna Factor + Cable Loss + Reading

—imp Factor

The ewmissicn lewels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:WWMMN427V3 page .07
Data: 84 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
3
60

FCC PART 15C &Y

2310 2338. 2366, 23094, 2422, 24450
Frequency (MHz)
Jite no. : 3m Chamber Data no. HE =
Dis. / Aint. : Sm 2013 3115 (4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C AV
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Te=t Mode : IEEES0Z.11nHT40 Z42ZZMH=z Tx
MM : PU-MW427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2390.000 28.16 L.78 35.70 36.43 34,67 54,00 19.33  Average
2 zZ2400.000 28.18 5.80 35.70 46,07 44,35 54,00 Q.65 Average
3 Z405.6Z2Z0 28.19 5.81 35.70 78.95 77.25 54,00 -23.25 Average

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:WWMMN427V3 page 6-28
Data: 85 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
3
60
2 FCC PART 15C oY
1
_'_._,_,_,—-—'—"'d-
0 2310 2338. 2366, 23094, 2422, 24450
Frequency (MHz)
Jite no. : 3m Chamber Data no. : 85
Dis. / Aint. : Sm 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C AV
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Te=t Mode : IEEES0Z.11nHT40 Z42ZZMH=z Tx
MM : PU-MW427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2390.000 28.16 L.78 35.70 39.90 38.14 54,00 15.86 ALverage
2 zZ2400.000 28.18 5.80 35.70 EE5.z29 5E3.57 54,00 0.43 Average
3 Z405.6Z2Z0 28.19 5.81 35.70 88,44 86,74 54,00 -32.74 Average

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:WWMMN427V3 page  6.29
Data: 86 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
4

FCC PART 15C REAK

. L %

2310 2338. 2366, 23094, 2422, 24450
Frequency (MHz)
Jite no. : 3m Chamber Data no. HE =11
Dis. / Aint. : Sm 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Te=t Mode : IEEES0Z.11nHT40 Z42ZZMH=z Tx
MM : PU-MW427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2388.8:20 28.16 L.78 35.70 EE5.95 54,19 74,00 19.81 Peak
2  Z2390.000 28.16 L.78 35.70 54,37 Ez2.61 74,00 21.32 Peak
3 zZ400.000 28.18 5.80 35.70 68.79 67.07 74,00 6.93 Peak
4  zZ405.62Z0 28.19 5.81 35.70 as.70 a7.00 74,00 -Z3.00 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + FReading
—imp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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FCC ID:WWMMN427V3

AUDIX Technology (Shenzhen) Co., Ltd.
page  6-30

Data: 101 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
1
60
4 3 4
I T i P
0 2425 2442, 24459, 2476, 2493, 2510
Frequency (MHz)
Jite no. 3m Chamber Data no. : 101
Dis. / Aint. 3m 2013 3115 [(4580) Ant. pol. @ HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 24*Z/56% Engineser : Leo-Li
EUT 150Mbps Wireless N USE Module
Power Rating DC 3.3V From PC Input AC 1Z0V/60H=z
Te=t Mode IEEES0Z.11nHT40 Z2452MH=z Tx
MM PU-MN427 341
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2436.220 28.26 L.B5 35.70 83.19 81.60 74,00 -7.60 Peak
2  2483.500 28.36 b.9o2 35.70 47,45 46,03 74,00 27.97 Peak
3 z2487.305 28.37 5.9z 35.70 49,91 48,50 74,00 25.50 Peak
4 zZ500.000 28.40 5.94 35.70 48,00 46, 64 74,00 27.36 Peak

Femarks: 1.

Etmis=ion Lewel= Antenna Factor + Cable Loss + Reading

—imp Factor

The ewmissicn lewels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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FCC ID:WWMMN427V3 page  6.31
Data: 102 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
1
60

FCC PART 15C &Y

2 3
0 2425 2442, 24459, 2476, 2493, 2510
Frequency (MHz)
Jite no. : 3m Chamber Data no. 102
Dis. / Aint. : Sm 2013 3115 (4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C AV
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Te=t Mode : IEEES0Z.11nHT40 Z45ZMH=z Tx
MM : PU-MW427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2435.370 28.26 L.B5 35.70 73.78 72.19 54,00 -18.19 Average
2  2483.500 28.36 b.9o2 35.70 3L5.88 34,46 54,00 19.54 Average
3 zZ500.000 28.40 L.94 35.70 35.81 34,45 54,00 19.55 Average

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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FCC ID:WWMMN427V3 page  6.32
Data: 103 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
1
60

FCC PART 15C &Y

2l | 3

2425 2442, 24459, 2476, 2493, 2510
Frequency (MHz)
Jite no. : 3m Chamber Data no. 103
Dis. / Aint. : Sm 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C AV
Env. / Inzs. : 24*C/56% Engineser : Leo-Li
EUT : 150Mops Wireless N U3SE Module
Power Rating : DC 3.3V Fromw PC Input AC 120V/60Hz
Te=t Mode : IEEES0Z.11nHT40 Z45ZMH=z Tx
MM : PU-MW427 34T
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2435.370 28.26 L.B5 35.70 85.14 83.55 54,00 -29.55 Average
2  2483.500 28.36 b.9o2 35.70 38.57 37.15 54,00 16.85 ALverage
3 zZ500.000 28.40 L.94 35.70 36.54 35.18 54,00 18.82 lAverage

Femark=s: 1. Emi=ssion Lewvel= Antenna Factor 4+ Cable Loss + Feading
—Amp Factor
Z. The emission lewels that are Z0d4dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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FCC ID:WWMMN427V3 page 6-33
Data: 104 File: G:2014 ReportiP'Proware ACS1400239.EM6 (104)
Level (dBuim) Date: 2014-03-16
120
1
FCC PART 15C PEAK
60
3 3
WWMWWM
0 2425 2442, 24459, 2476, 2493, 2510
Frequency (MHz)
Jite no. 3m Chamber Data no. : 104
Dis. / Aint. 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 24*Z/56% Engineser : Leo-Li
EUT 150Mbps Wireless N USE Module
Power Rating DC 3.3V From PC Input AC 1Z0V/60H=z
Te=t Mode IEEES0Z.11nHT40 Z2452MH=z Tx
MM PU-MN427 341
int. Cable LMP Emission
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) (dEB) {dBEuV) {ABuv/m) (dBuV/m) [dEB)
1 2435.370 28.26 L.B5 35.70 Q4,95 Q3.36 74,00 -19.36 Peak
2  2483.500 28.36 b.9o2 35.70 49,65 453,23 74,00 25.77 Peak
3 zZ500.000 28.40 L.94 35.70 47,67 46,31 74,00 27.62 Peak

Femark=s: 1.

Etmis=ion Lewel= Antenna Factor + Cable Loss + Reading
—Amp Factor

The emission lewels that are Z0d4dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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FCC ID:WWMMN427V3 page Z-1

7. 6dB Bandwidth Test
7.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1| Spectrum | ) ent N9030A |MY51380221| Oct.31,13 | 1Year
Analyzer
Amp HP 8449B 3008A08495 | May.08, 13 1 Year
Antenna EMCO 3115 9510-4580 | May.08, 13 1Year
HF Cable | Hubersuhner | Sucoflex104 - May.08, 13 1 Year
7.2.Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

7.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the fundamental
frequency was measured by spectrum analyzer with 300KHz RBW and 1MHz VBW. The 6dB
bandwidth is defined as the total spectrum the power of which is higher than peak power minus
6dB.

7.4.Test Results

EUT: 150Mbps Wireless N USB Module
M/N: PW-MN427 341

Test date: 2014-03-27 Pressure: 101.2+1.0 kpa Humidity: 51.2£3.0%
Tested by: Leo-Li Test site: RF Site Temperature:21.410.6°C
Cable loss: 1 dB Attenuator loss: 20 dB
-6dB bandwidth Limit
Test Mode CH (MHz) (KH2)
CH1 10.19 >500
11b CH®6 10.19 >500
CH11 10.17 >500
CH1 16.59 >500
11g CH®6 16.72 >500
CH11 16.48 >500
CH1 17.62 >500
Lin CH6 17.65 >500
HT20
CH11 17.65 >500
CH1 36.40 >500
Hlleo CH4 36.52 >500
CH7 36.44 >500
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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FCC ID:WWMMN427V3 page 7-2

Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Docupied BW
L 5 BEF INT FEE] AL P Mar 23, 214
Center Freq 2.412000000 GHz Cantar Fraq: 2412000000 GHz Radie Std: None Frequency
(] Trig: Fres Run Avg|Hold:= 10010

BIFGain:Luw #Aren: 20 dB Radie Device: BTS

Ref Offset 31 dE
Ref 21.00 dBm

v [ I 1 1 Center Freq

2412000000 GHz

e g

|
|
|
|
T
|
i
|
|

lcenter 2.412 GHz ' Span 30 MHz

FRes BW 300 kHz #VBW 1 MHz Sweep 1ms

Qccupled Bandwidth Total Power 20.9 dEm
12.189 MHz

Transmit Freq Error 39,269 kHz OBW Power 99,00 %

x dB Bandwidth 10.19 MHz X dB -5.00 dB

wa  mmamm g3Align Now, All required

Test CH6: 2437MHz

Agilent Spectrum Analyzer - Docupied BW

L 5 BEF INT FEE] e P Mar 23, 2004

Center Freq 2.437000000 GHz Cantar Fraq: 2437000000 GHz Radie Std: None Frequency
(] Trig: Fres Run Avg|Hold:= 10010

BIFGain:Luw #Aren: 20 dB Radie Device: BTS

Ref Offset 31 dE
Rel 21.00 dBm

o

i e

CF Step
3.000000 MHz
: Man

lcenter 2.437 GHz ' ] Span 30 MHz

Res BW 300 kHz #VBW 1 MHz Sweep 1ms (e

Occupled Bandwidth Total Power 20.2 dBm Freq Offset
12.185 MHz o

Transmit Freq Error 53.986 kHz OBW Power 99,00 %
x dB Bandwidth 10.19 MHz x dB -5.00 dB

wa  mmamm g3Align Now, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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FCC ID:WWMMN427V3 page 7-3

Test CH11: 2462MHz

Agilent Spectrum Analyzer - Docupied BW
o v BEE INT th s b oAz Bl Mar 23, P14

Center Fraq 2.462000000 GHz Cuntar Frag: 2.452000000 GHz Radio Std: Noma Traca/Detector
(] Trig: Fres Run Avg|Hold:= 10010

BIFGain:Luw #Aren: 20 dB Radie Device: BTS

Ref Offset 31 dE
Ref 21.00 dBm

Span 30 MHz
#VBW 1 MHz Sweep 1ms

Occupled Bandwidth Total Power 23.6 dBm
12.152 MHz

Transmit Freq Error 87.312 kHz OBW Power 99,00 %
x dB Bandwidth 10.17 MHz

STATUS €3 Align Now, All réquinad

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

BF INT FOLE] 05 5 P M 22, P01
Canter Frag: 2412000000 GHz Radio Std: Nona Traca/Detector
G Trig: Fres Run Avg|Hold= 10010
BIFGaincLow #Artan: 20 4B Radie Device: BTS

Ref Offset 31 dE
Ref 21.00 dBm

Span 30 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 1ms

Occupled Bandwidth Total Power 25.4 dBm
16.983 MHz

Transmit Freq Error 979 Hz OBW Power 99,00 %
x dB Bandwidth 16.59 MHz

STATUS €3 Align Now, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:WWMMN427V3 page 7-4

Test CH6: 2437MHz

Agilent Spectrum Analyzer - Docupied BW
L 5 BEF INT FEE] icASii) P Mar 23, 2014
Center Freq 2.437000000 GHz Cantar Fraq: 2437000000 GHz Radie Std: None Frequency
(] Trig: Fres Run Avg|Hold:= 10010

BIFGain:Luw #Aren: 20 dB Radie Device: BTS

Ref Offset 31 dE
Rel 21.00 dBm

TR T
 ——

lcenter 2437 GHz " Span 30 MHz

FRes BW 300 kHz #VBW 1 MHz Sweep 1ms

Occupled Bandwidth Total Power 22.1 dBm
17.078 MHz

Transmit Freq Error 5.059 kHz OBW Power 99,00 %
x dB Bandwidth 16.72 MHz x dB -5.00 dB

wa  mmamm g3Align Now, All required

Test CH11: 2462MHz

Agilent Spectrum Analyzer - Docupied BW

L 5 BEF INT FEE] (A5 P Mar 23, 2014

Center Freq 2.462000000 GHz Cantar Fraq: 2482000000 GHz Radie Std: None Frequency
(irn] Trig: Fres Run Avg|Hold:= 10010

BIFGain:Luw #Aren: 20 dB Radie Device: BTS

Ref Ofset 21 dB
Ref 21.00 dBm

T

I
|
!
|
|
i
|
|

CF Step
3.000000 MHz
: Man

Center 2462 GHz ) Span 30 MHz{JAM
#Res BW 300 kHz #VBW 1 MHz sweep 1ms|s

Cccupled Bandwidth Total Power 22.4 dBm Freq Offset
16.933 MHz oy

Transmit Freq Error 57.126 kHz OBW Power 99,00 %
x dB Bandwidth 16.48 MHz x dB -5.00 dB

wa . mmum gaAlign Now, All requined

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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AUDIX Technology (Shenzhen) Co., Ltd.

page 7-5

Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Docupied BW

Canter Frecq 2.412000000 GH=z

SIFGaincLow

Ref Offset 31 dE
Ref 21.00 dBm

T —

bty i,

|
|
|
i
r

lcenter 2.412 GHz

FRes BW 300 kHz

Occupled Bandwidth
17.678 MHz

47.248 kHz
17.62 MHz

Transmit Freq Error
¥ dB Bandwidth

E24=F |INT !
Cunter Fragq: 2412000000 GHz

] Trig: Fres Run
#Artan: 20 4B

#VBW 1 MHz

Total Power

OBW Power
x dB

Avg|Hold:= 10010

b =il O 30 Pl My 20, 2T

Radie Std: Nena Frequency

Radie Device: BTS

Center Freq
2412000000 GHz

CF Step
3.000000 MHz

Span 30 MHz Mas

Sweep 1ms|s

22.7 dBm Freg Offset

0O Hz

99,00 %
-6.00 dB

STATUS €3 Align Now, All réquinad

Test CH6: 2437MHz

Agilent Spectrum Analyzer - Docupied BW

Canter Frecq 2.437000000 GH=z

SIFGaincLow

Ref Offset 31 dE
Ref 21.00 dBm

T —

P
P

|
|
|
|
=
|
|
|
|

Center 2437 GHz
#Res BW 300 kHz

Occupled Bandwidth
17.689 MHz

57.025 kHz
17.65 MHz

Transmit Freq Error
¥ dB Bandwidth

SR INT fi
Cuntar Fragq: 2437000000 GHz

] Trig: Fres Run
#Artan: 20 4B

#VBW 1 MHz

Total Power

OBW Power
x dB

Avg|Hold:= 10010

‘ ey

b =il O ) Pl My 20, 2T

Radie Std: Nena Frequency

Radie Device: BTS

Lyt

CF Step
3.000000 MHz

Span 30 MHz Mas

Sweep 1ms|s

22.1 dBm Freg Offset

0O Hz

99,00 %
-6.00 dB

STATUS €3 Align Now, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Test CH11: 2462MHz

Agilent Spectrum Analyzer - Docupied BW
L fif EeF INT dhee b (T P My 22, P04
Span 30.000 MHz Cunter Fraq: 2452000000 GHz Radie Std: Mone
(] Trig: Fres Run Avg|Hold:= 10010
BIFGain:Luw #Aren: 20 dB Radie Device: BTS

Ref Offset 31 dE
Rel 21.00 dBm

ey el

|
I
|
|
i

lcenter 2462 GHz " Span 30 MHz

FRes BW 300 kHz #VBW 1 MHz Sweep 1ms

Qccupled Bandwidth Total Power 23.2 dEm
17.716 MHz

Transmit Freq Error 98.968 kHz OBW Power 99,00 %

x dB Bandwidth 17.65 MHz X dB -5.00 dB

wa  mmamm g3Align Now, All required

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

Agilent Spectrum Analyzer - Docupied BW

L 5 BEF INT FEE] i SE 0 Bl Mar 23, 2014

Center Freq 2.422000000 GHz Cantar Fraq: 2422000000 GHz Radie Std: None Frequency
Gyt Trig: Fres Run Avg|Hold= 10010

BIFGain:Luw #Aren: 20 dB Radie Device: BTS

Ref Ofset 21 dB
Ref 21.00 dBm

e el

CF Step
6.000000 MHz
: Man

lcenter 2422 GHz " Span 60 MHz

Res BW 470 kHz VBW 5 MHz Sweep 1ms{es

Cccupled Bandwidth Total Power 21.1 dBm Freq Offset
36.574 MHz OHz

Transmit Freq Error 76.217 kHz OBW Power 99,00 %
x dB Bandwidth 36.40 MHz x dB -6.00 dB

wa . mmum gaAlign Now, All requined

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Test CH4: 2437TMHz

Agilent Spectrum Analyzer - Docupied BW
L 5 BEF INT FEE] i #5730 Bl My 23, P01
Center Freq 2.437000000 GHz Cantar Fraq: 2437000000 GHz Radie Std: None Frequency
(] Trig: Fres Run Avg|Hold:= 10010

BIFGain:Luw #Aren: 20 dB Radie Device: BTS

Ref Offset 31 dE
Rel 21.00 dBm

|
|
i
|

CF Step
6.000000 MHz
: Man

lcenter 2437 GHz " Span 60 MHz

Res BW 470 kHz VBW 5 MHz Sweep 1ms (e

Cccuplied Bandwidth Total Power 20.7 dBm Freq Offset
36.576 MHz oy

Transmit Freq Error 106.52 kHz OBW Power 99,00 %
x dB Bandwidth 36.52 MHz x dB -5.00 dB

wa  mmamm g3Align Now, All required

BEF INT FEE] O 707 Pl My 23, P14
Conter Fragq: 2452000000 GHz Radie Std: None
(] Trig: Fres Run Avg|Hold:= 10010
HIFGainLow #Arten: 20 4B Radie Davice: BTS Res BW
R, 470,00 kHz

Ref Offset 21 dB Auto
i Rel 21.00 dBm —{
Video BW

5.0000 MHz
Auto Man

Span 60 MHz
VEW 5 NMHz Sweep 1ms

Qccupled Bandwidth Total Power 22.8 dEm
36.621 MHz

Transmit Freq Error 202.82 kHz OBW Power 99,00 %

x dB Bandwidth 36.44 MHz x dB

rrl.'r'l.ltﬂ Align Naw, All Em résl

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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8. OUTPUT POWER TEST
8.1.Test Equipment
Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. Cal.
Interval
1, | Spectrum Agilent N9030A |MY51380221| Oct.31,13 | 1Year
Analyzer
2. Amp HP 8449B 3008A08495 | May.08, 13 | 1 Year
3. Antenna EMCO 3115 9510-4580 | May.08, 13 1Year
4 HF Cable Hubersuhne | Sucoflex104 - May.08,13 | 1 Year
o. Power Meter Anritsu ML2487A | 6K00002472 | May.08, 13 1Year
6. Power Sensor Anritsu MA2491A 033005 May.08, 13 1Year
7. | Spectrum Agilent | N9030A | MY5138022 | May.08,13 | 1 Year
Analyzer

8.2.Limit (FCC Part 15C 15.247 b(3))

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power shall
not exceed 1W(30dBm)

8.3.Test Procedure

1, Use the spectrum analyzer’s channel power function.
2, Set the RBW=1MHz
3, Set the VBW=3MHz

4, Set the span to a value that is 5-30% greater than the EBW.
5, Detector=Peak

6, Sweep time=auto couple

7, Trace mode=max hold

8, Allow trace to fully stabilize
9, Record the measurement power.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14100
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8.4.Test Results
EUT: 150Mbps Wireless N USB Module
M/N: PW-MN427 341
Test date: 2014-03-26 Pressure: 101.1+1.0 kpa Humidity: 49.7£3.0%
Tested by: Leo-Li Test site: RF site Temperature:21.210.6 'C
Cable loss: 1 dB Attenuator loss: 20 dB
Peak output Power Limit
Test Mode CH (dBm) (dBm)
CH1 22.33 30
11b CHG6 21.70 30
CH11 21.93 30
CH1 25.12 30
11g CH6 26.15 30
CH11 26.18 30
CH1 24.89 30
11n
CHG6 22.73 30
HT20
CH11 23.25 30
CH1 23.81 30
11n
HT40 CH4 23.34 30
CH7 23.76 30
Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Channel Power

L i BEF INT FEE] 0528 000 Pl Mar 23, $14
Center Freq 2.412000000 GHz Cunter Frag: 2412000000 GHz Radio Std: Mone Frequency
(] Trig: Fres Run Avg|Hold:= 10010

BIFGain:Luw #Aren: 20 dB Radie Device: BTS

Ref OMget 21 dB
Rel 30.00 dBm

: t +—1 Center Freq

2412000000 GHz

_——n———

CF Step
2550000 MHz
c Mar

lcenter 2412 GHz Span 25.5 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1ms e

Channel Power Power Spectral Density Freq Offset

0Hz
22.33 dBm /17 MHz -49.97 dBm /Hz

wa  mmamm g3Align Now, All required

Test CH6: 2437MHz

Agilent Spectrum Analyzer - Channel Power
AF b =il 53 lA Pl Mar 22, 20k

Center Freq 2.437000000 GHz Contar Fraq: 2437000000 GHz Radio Std: None Fraquency
v Trig: Fres Run Avg|Hold:= 10010

:ll'FG.,,-in-_Lm. * BAtten: 20 4B Radie Device: BTS

Ref OMget 21 dB
iEid Rel 30.00 dBm

i —

T T T T T

[ 2550000 MHz

Center 2437 GHz Span 25.5 MHz i3

#Res BW 1 MHz #VBW 3 MHz Sweep 1ms e

Channel Power Power Spectral Density Freq Offset

0O Hz

21.70 dBm /17 MHz -50.60 dBm /Hz

wa  mmamm g3Align Now, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Test CH11: 2462MHz

Agilent Spectrum Analyzer - Channel Power

L fif BEF INT FEE] 5444 P Mar 23, P14
Center Freq 2.462000000 GHz Cunter Frag: 2452000000 GHz Radio Std: None Frequency
(] Trig: Fres Run Avg|Hold:= 10010

BIFGain:Luw #Aren: 20 dB Radie Device: BTS

Ref Offget 31 dB
Rel 30.00 dBm

EEEE IBR RS

[y ]
Za
¥
m=
2w

Y
=&
EM
I
¥ 8

I~

#VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density

21.93 dBm /17 MHz -50.38 dBm =z

WESD STATUE 3 Align Maw, All réquinad

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

BF INT FOLE] 06550 | P Mar 22, P04
Canter Frag: 2412000000 GHz Radie Std: Nona Traca/Detector
G Trig: Fres Run Avg|Hold= 10010
BIFGaincLow #Artan: 20 4B Radie Device: BTS

Ref Offget 31 dB
Refl 30.00 dBm

Epim ﬁ5.5 MHz
#VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density

2512 dBm /17 MHz 47.47 dBm /Hz

STATUS €3 Align Now, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Test CH6: 2437MHz

Agilent Spectrum Analyzer - Channel Power
L 5 BEF INT FEE] SR Pl Mar 23, S04
Center Freq 2.437000000 GHz Cantar Fraq: 2437000000 GHz Radie Std: None Frequency
(] Trig: Fres Run Avg|Hold:= 10010

BIFGain:Luw #Aren: 20 dB Radie Device: BTS

Ref Offget 31 dB
Refl 30.00 dBm

|
|
|
[
|

Center 2437 GHz
> #VBW 3 MH2 sweep 1ms

Channel Power Power Spectral Density

26.15 dBm /17 MHz -46.16 dBm /Hz

WESD STATUE 3 Align Maw, All réquinad

BF INT FOLE] 55707 P Mar 22, 2014
Canter Frag: 2452000000 GHa Radio Std: Nona Traca/Detector
(] Trig: Fres Run Avg|Hold:= 10010
BIFGaincLow #Artan: 20 4B Radie Device: BTS

Ref Offget 31 dB
Refl 30.00 dBm

Epim ﬁ5.5 MHz
#VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density

26.18 dBm /17 MHz -46.13 dBm =z

STATUS €3 Align Now, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Channel Power
L 5 : BEF INT FEE] 0585 Pl Mar 23, S04
Sweep Time 1.00 ms Cunter Frag: 2.412000000 GHz Radio Std: Noma Traca/Detector
G Trig: Fres Run Avg|Hold= 10010

BIFGain:Luw #Aren: 20 dB Radie Device: BTS

Ref Offget 31 dB
Refl 30.00 dBm

Epim ﬁ5.5 MHz
#VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density

24.89 dBm /17 MHz -47.41 dBm =z

STATUS €3 Align Now, All réquinad

E=E (INT r[: ol 05351 L Pl Mo 22 200l
Cunter Frag: 2.437000000 GHz Radio Std: Noma Swaep/Control
v Trig: Fres Run Avg|Hold= 10010

AFGainLow — BAtten: 20 dB Radie Device: BTS Sweep Time
N 1.00 ms
Ref Offset 21 dB Auto Man
Ref 30.00 dBm

I a - - ] = — | " I M!P MF,
- - '3 o

Pause

o

.
I
|
i--._::
1

Center 2437 GHz Span 25.5 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density

22.73 dBm 117 MHz -49.58 dBm /Hz

STATUE 3 Align Maw, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Test CH11: 2462MHz

Agilent Spectrum Analyzer - Channel Power
L 5 BEF INT FEE] 053603 P Mar 27, 2014
Center Fraq 2.462000000 GHz Cantar Frag: 2482000000 GHz Radie Std: Mona Frequency
(irn] Trig: Fres Run Avg|Hold:= 10010

BIFGain:Luw #Aren: 20 4B Radio Device: BTS

Ref Offget 31 dB
Refl 30.00 dBm

#VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density

23.25 dBm 117 MHz -49.05 dBm /Hz

WESD STATUE i3 Align Mow, All réquinad

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

BF INT FOLE] 5T A0 P Mar 22, 2014
Canter Frag: 2422000000 GHa Radie Std: Nona Traca/Detector
G Trig: Fres Run Avg|Hold= 10010
BIFGaincLow #Artan: 20 4B Radie Device: BTS

Ref Offget 31 dB
Refl 30.00 dBm

Epim 55.5 MHz
#VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density

23.81 dBm /37 MHz -51.88 dBm 1z

STATUS €3 Align Now, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Test CH4: 2437TMHz

Agilent Spectrum Analyzer - Channel Power

._Sw&ap Time 1.00 ITE

SIFGaincLow

Ref Offget 31 dB
Refl 30.00 dBm

=
|

- J“F" -

B
1

Center 2437 GHz

Channel Power

23.34 dBm /37 MHz

ra Trig: Fres Run
#Aren: 20 dB

b =il O S0 Pl Moy 27, 20k

Radie Std: Neng Trace/Detector

S:F T g
Cuntar Fragq: 2437000000 GHz
Avg|Hold:== 10M0

Radie Device: BTS

Epim 55.5 MHz

#VBW 3 MHz Sweep 1ms

Power Spectral Density

-52.34 dBm =z

STATUS €3 Align Now, All réquinad

SIFGaincLow

Ref Offget 31 dB
Refl 30.00 dBm

Channel Power

23.76 dBm /37 MHz

ra Trig: Fres Run
#Aren: 20 dB

b =il DGR 1T Pl Mo 27, 20k

Radie Std: None Frequency

BF INT !
Cunter Fraq: 2452000000 GHz
Avg|Hold:== 10M0

Radie Device: BTS

#VBW 3 MHz Sweep 1ms

Power Spectral Density

-51.92 dBm =z

STATUS €3 Align Now, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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9. POWER SPECTRAL DENSITY TEST
9.1.Test Equipment
Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1| Spectrum | p ijont N9030A |MYS51380221| Oct.31,13 | 1Year
Analyzer
Amp HP 8449B 3008A08495 | May.08, 13 1 Year
- Antenna EMCO 3115 9607-4580 | Aug.28, 13 1Year
4. | HF Cable | Hubersuhne |Sucoflex104 - May.08, 13 1 Year
9.2.Limit

For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time

interval of continuous transmission.

9.3.Test Procedure
1. Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

2. Set the test frequency as center frequency, Set RBW=3KHz,VBW=10KHz,Span
large enough capture the entire frequency, Read out maximum peak level frequency

3. Set the frequency read from produce 2 as center frequency, then set the span=
300KHz, Sweep time=Span/RBW, Then Max hold, read out each mode and each

chain's Power density.
Note: The cable loss and attenuator loss were offset into measure device as an amplitude.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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9.4.Test Results

EUT: 150Mbps Wireless N USB Module
M/N: PW-MN427 341
Test date: 2014-02-20 Pressure: 101.3+1.0 kpa Humidity: 49.7£3.0%
Tested by: Leo-Li Test site: RF site Temperature:20.2+0.6 'C
Cable loss: 1 dB Attenuator loss: 20 dB
Test Mode CH Power density (dBm/3KHz) Limit
(dBm/3KHz)
CH1 -9.210 8
11b CH6 -9.902 8
CH11 -9.528 8
CH1 -13.070 8
119 CH6 -12.582 8
CH11 -9.630 8
CH1 -11.097 8
Ln CH6 -15.082 8
HT20 :
CH11 -14.392 8
CH1 -15.791 8
11n
HT40 CH4 -15.933 8
CH7 -12.732 8
Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Swept 54

iy 021133 P Mer 22, P00

Marker 1 2.412743000000 GHz : Avg Type: Log-Pur - Rl Sanrch
PHO: Closs Ly o 1rig: Fres Run Avg|Hold: 11100

FGaimLow — Atten: 10 48

e
Ref Offset 21 dB MEkr1 2.41
Ref 21.00 dBm

Center 2.4128000 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBIW 10 kHz #Sweep 100 5 (1001 pts)

WED STATUE 3 Align Maw, All réquired

Test CH6: 2437MHz

Agilent Spoctrum Analyzer - Swept 54
L= i BEENT N BEc2R 5L Pl Mar 22, 2011+
Marker 1 2437741600000 GHz { Ava Type: Log-Pwr TRACHE Paak Search

PHi); Closs . 178 Fres Run Avg|Hold: 17100 THRE

IFGaim:Luw Awen: 10 d8 DET

T F

Rief Offset 21 dB Mkri
Ref 21.00 dBm

oy L {
R R A R R |

Center 24377500 GHz Span 300.0 kHz
#Res BW 3.0 KHz #VBW 10 kHz #Sweep 100 5 (1001 pts)

WED STATUE 3 Align Maw, All réquired

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Test CH11: 2462MHz

Agilent Spectrum Analyzer - Swept 54

ik

Marker 1 2.462733700000 GHz T Ava Typs: Log-Par
PHO: Closs Ly o 1rig: Fres Run Avg|Hold: 11100

FGaimLow — Atten: 10 48

e
Ref Offset 21 dB Mkr1 2.
Ref 21.00 dBm

N YUYV vyd |
P Ty rvyyrrrresrTreyve

Center 2.4628000 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBIW 10 kHz #Sweep 100 5 (1001 pts)

WED STATUE 3 Align Maw, All réquired

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Seept 54
Marker 1 2.411085500000 GHz L Aorg Typa: Log-Pwr
PHOY: Closs Ly Trig: Fres Run Avg|Hold: 11100
IFGainiLuw Awen: 10 d8

Ref Offset 21 dB
Ref 21.00 dBm

Center 24110750 GHz Span 300.0 kHz
#Res BW 3.0 kHz EVBW 10 kHz #Sweep 100 s (1001 pts)

WED STATUE 3 Align Maw, All réquired

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Test CH6: 2437MHz

Agilent Spectrum Analyzer - Swept 54

ih!arker 1 2.429834300000 GH=z
PH: Closm ©

-
IFGaim:Luw

Ref Offset 21 dB
Ref 21.00 dBm

Center 2.4298250 GHz
#Res BW 3.0 kHz

] Trig: Fres Run

Awen: 10 d8

#VBW 10 kHz

iy |
Avg Typa: Log-Pwr
Avg|Hold:= 100100

Mkri 2.

Span 300.0 kHz
#Sweep 100 s (1001 pts)

STATUS €3 Align Naw, All réquinad

Test CH11: 2462MHz

Agilent Spectrum Analyzer - Swept 54

ih!arker 1 2.4689482500000 GH=z
PH: Closm ©

-
IFGaim:Luw

Ref Offset 21 dB
Ref 21.00 dBm

Center 24694750 GHz
#Res BW 3.0 kHz

] Trig: Fres Run

Awen: 10 d8

#VBW 10 kHz

iy |
Avg Typa: Log-Pwr
Avg|Hold: 11100

Span 300.0 kHz
#Sweep 100 s (1001 pts)

STATUS €3 Align Naw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Test Mode: IEEE 802.11n HT20 TX
Tst CH1: 2412MHz

Agilent Spectrum Analyaed - Swept 54

RS B2 3 P My 22, 2 1

Marker 1 2.405436900000 GHz = Awg Typa: Log-Per
PN Close o Trig: Free Run Avg|Hald: 141100

FGaimlow — Atten: 10 48

Peak Ssarch

NextPeak
Ref Offset 21 dB
Ref 21.00 dBm

Next Pk Right

Center 2.4054000 GHz
#Res BW 3.0 kHz #VBW 10 kHz #Bweep 100 s (1001 pts)

WEn sTATLE 3 Align Mo, All requirad

Tst CH®6: 2437MHz

Agilent Spectrum Analyzed - Swept 5§
L A T = = F T T B

Marker 1 2.429791600000 GHz 2 Awg Type: Log-Pwr
PN Close o Trig: Free Run Avg|Hald: 141100

Fhalnlow — Atten: 10 48
Mkri 2,429 791 6 GHz NextPeak

Peak Search

Ref Offset 21 dB
Ref 21.00 dBm

Next Pk Right

MKr—RefLvl

Genter 2.4298000 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 10 kHz #Bweep 100 s (1001 pts)

WEn sTAnE £33 Align Maw, All requirad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Test CH11: 2462MHz

Agilent Spectrum Analyoe - Swept 58

Marker 1 2.459?93!][][][1[1 GHz
PN Closs
IFGain:Low

Ref Offset 21 4B
Refl 21.00 dBm

e Trig: Free Run
Atten: 10 4B

F
Avg Typa: Log-Per
Avg|Hald: 141100

Mkr1 2.

Center 24693000 GHz
#Res BW 1.0 kHz

UE

#VEBW 10 kHz

Span 300.0 kHz
#Bweep 100 s (1001 pts)

STATUS 3 Align Mow, Al requined

Peak Search

NextPeak

Next Pk Right

Test Mode: IEEE 802.11n HT40 TX
Tst CH1: 2422MHz

Agilgnt Spectrum Analysed - Swept 54

Marker 1 2.4!]5?2!][][][][1 GHz
PN Closs
IFGain:Low

Ref Offset 21 4B
Refl 21.00 dBm

Center 24067000 GHz
#Res BW 3.0 kHz

(Rl

o Trig: Free Run
Atten: 170 48

#VEW 10 kHz

i T i o B &, SUR
Avg Typa: Log-Pwr n

Avg|Hald: 141100

MEKri 2.

Span 300.0 kHz
#Bweep 100 s (1001 pts)
sTATLE 3 Align Mo, All requirad

Peak Ssarch

Next Peak

Next Pk Right

MKr—RefLvl

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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Tst CH4: 2437MHz

Agilgnt Spectrum Analysed - Swept 54

it 7 B F XN E] 7 1
Marker 1 2.419815300000 GHz _ Avg Type: Log-Par : Resk Search
PHIO: Close g ! Trig: Free Run Avg|Hold: 100

IFGain:L ow Atten: 70 48
Mkrd 2.4 ; z NextPeak
Ref Offset 21 dB Mkrd 2.41 _ 2
Ref 21.00 dBm

Next Pk Right

Center 2.4198000 GHz Span 300.0 KHz
#Res BW 3.0 kHz #VBW 10 kHz #Bweep 100 s (1001 pts)

WEn sTATLE 3 Align Mo, All requirad

Tst CH7: 2452MHz

Agilgnt Spectrum Analysed - Swept 54
L B e o2

= e E o 1
Marker 1 2.467625200000 GHz _ Avg Type: LogPu : Resk Search
PN Close o Trig: Free Run Avg|Hold:= 100100

FGaimlow — Atten: 10 48
Mkr1 2.467 7 Mext Peak
Ref Offset21 4B .
Ref 21.00 dBm

Next Pk Right

MKr—RefLvl

Center 24676000 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 10 kHz #Bweep 100 s (1001 pts)

WEn sTATLE 3 Align Mo, All requirad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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10.MPE ESTIMATION

10.1.Limit for General Population/ Uncontrolled Exposures

Frequency Power density (mW/ cm?) Averaging time(minutes)
300MHz----1.5GHz|F/1500 30
1.5GHz---100GHz [1.0 30
Frequency(MHz) |Power density (mW/ cm?) Averaging time(minutes)
2412 1 30
2437 1 30
2462 1 30

Note: F= Frequency in MHz Estimation Result

EUT: 150Mbps Wireless N USB Module
M/N: PW-MN427 341
Test date: 2014-03-25 Pressure: 101.2+1.0 kpa Humidity: 51.2+3.0%
Tested by: Leo-Li Test site: RF site Temperature:21.3+0.6
Cable loss: 1 dB Attenuator loss: 20 dB Antenna Gain: 1.8 dBi
Peak
Output | Antenna | Antenna
Test cy | Freauency | Ouput | oot | AU Gain MPE
Mode MHz Power (mW) (dBi) (Linear)
(dBm)
CH1 2412 22.33 171.00 1.8 151 0.0515
11b CHG6 2437 21.70 147.91 1.8 1.51 0.0446
CH11 2462 21.93 155.96 1.8 151 0.0470
CH1 2412 25.12 325.09 1.8 1.51 0.0979
11g CHG6 2437 26.15 412.10 1.8 151 0.1242
CH11 2462 26.18 414.95 1.8 1.51 0.1250
CH1 2412 24.89 308.32 1.8 151 0.0929
Hl'l%go CH6 2437 22.73 187.50 1.8 1.51 0.0565
CH11 2462 23.25 211.35 1.8 151 0.0637
CH1 2422 23.81 240.44 1.8 1.51 0.0724
Hlleo CH4 2437 2334 | 21577 1.8 1.51 0.0650
CH7 2452 23.76 237.68 1.8 1.51 0.0716

Note: MPE=P*G/ 471tR®> :R=20cm

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14100
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11. ANTENNA REQUIREMENT

11.1. STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the

directional gain of the antenna exceeds 6dBi.

11.2. ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product are IFA antenna that no antenna other than that furnished by the
responsible party shall be used with the device, the maximum peak gain of the transmit antenna is

1.8dBi.
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12.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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